y1/0/155:V,"4 Doosan Infracore 65.99898-8121







Woe

@ R m=o T[mal vl y]g ozl P180LE, P180LE-1, P180LE-Il, P180LE-S, #3&7]9] A& HES A&}
33, FEHsE ARE FEIASFUT
2 E9 20| tf5tod
F5S T wo = ofgfAha-g 78] 717k A H| 2= AE] R Agtelo] FAAI L
d. D w <9 3 2 :PI8OLE t'_ Aey 2o 7kl
A %= W Z : EASOA700001
3HFE F= W I :65.02101-6020B
4) § = I R R
5) & ZF o1
6) FiAe] a9 A4
2. RESEg 2= YWY
AW E AR A RS FAEE He gyt
F o3 H 3 FEe Bz afHs YT
5% W EE gAY
ZHEFS TS B el Tey S ESQOM, [ey FFo] Z2HEQA Aol 1 FAAF
Foll Teey o] TAEO HFUL
T o REo A H A e Hmf4¢%uﬂ7hM%ﬂ%% =5
@ FZEEY] 8 RS L EEE LU o] A dsHTh
EASOA, EASOC, EASQA : P180LE 4 24 7]-& <%
EASOB, EASQB i P18OLE-1 F4F 7] & <z
EASOD : P18OLE-II F4F w4 7] ozl
EASOE, EASOF, EASQE : P180LE-S T4+ w4 7] & <%
Au) 2 ZE o ofEfel F& AH| 2 V]S o] 7 AH] AF YT
B L HEES FAFAT A @A tEsde] dastn s gAE dAgtste] FAAIS
D o wEEIRFoR T HES X YFoR wEkste] FAAQ.
R 248 4 52o= A3t o] v &7]utt} Aol gk A& A Y th
S I FAEFIA ZHE= FEo] ofd, |, AR 280 R T EE BES AT
G o] %2 55 (Grade)HE 7t Do FEYUh kA gE oA = FUlF-EL T
I e FEoR AHste] FHAL
OP &M JE ¥ E& FA
EX :@5¥Ws JA4RES 2AFUG
0S : 24 Afo]= HFEE& AR T
US <Y Alol= B%S AU
(0S, US+ 3£ Al o] %ol H-33& W 3hA] AR5 = FE gyt
* ARl Fgo] BVl ¥EJ U
@ LT o W3 SAHLIS ALY LENTE | 2HES 23 ui= AL o] L3144 L
o F S0l Y& oagle] MAHE = ond Yo tigh 2AFA S LA o 2ZE] AH] 2 AEE =S
7] bt}

2007. 06.






FOREWORD

® This parts list is shown the equipment components parts of "DOOSAN Generator Diesel Engine P180LE,
P180LE-1, P180LE-Il, P180LE-S; .

. HOW TO ORDER PARTS
When ordering parts, please specify the following items as shown in the following example.

Ex.

1) Model of Machine : P180OLE .
. ; |— Shown on cylinder block
2) Machine Serial No. : EASOA700001
3) Part No. :65.02101-6020B
4) Description . Crank shaft ass’y
5 Q'ty 01

6) Purchaser’s Name and Address :

. HOW TO USE THIS PARTS LIST
Key No. * Key No. Shows the referring number of illustration.
Parts No. . Part No. is it’s own number.
Description : Part name. There is printed information such as size, specification with the part name or not.

Q'ty

Components parts of one assembling part are shown with e 5 mark and shown below of an
assembling part. Also, if the components parts marked e 3 consist of further components
parts, these further component parts are with [ ee ;.

: “Q’'ty” shows the quantity used for one machine, however “Q’'ty” of component parts shows the
quantity used for one assembling part.
EASOA, EASOC, EASQA : P180LE DOOSAN GENERATOR DIESEL ENGINE
EASOB, EASQB - P180LE-1 DOOSAN GENERATOR DIESEL ENGINE
EASOD - P18OLE-II DOOSAN GENERATOR DIESEL ENGINE
EASOE, EASOF, EASQE : P180LE-S DOOSAN GENERATOR DIESEL ENGINE

Service code : Abbreviation is service code of parts has its own meaning as shown below.

B ! The parts with this abbreviation show that they require some work on them before in—
stalling in the machine.
D : The part with this abbreviation is a component of an assembling part and is not available

independently. The assembling part containing this part should be orderd.
R : The part with this abbreviation shows that the quantity of the part is changed depending
on the machine, such as an adjusting shim etc.

S This part is specially provided as a service part, which was not provided in the machine
before shipping from the factory.

G : This part needs special care(grade control) to perform the maintenance job. Before order,
the grade of the paart should be confirmed(It should be same with the grade of matching
part.)

OP : Optional parts.

EX : Specific design parts.

OS : Over-sized parts.

US : Under-sized parts.
(Part with abbreviation “OS” or “US” is described on the line below the standard sized
part).

* . The part with this abbreviation is not supplied for A/S.

® When repairing, it is recommended to use our standard parts.

® Researching the parts from part No., see the "Parts Index, in finish of this parts list.

® Parts may be altered in a constant effort to improve machines. Then, it is recommended that customers contact
our after service center.

Jun. 2007.






Fig. 001
002
003
004
005
006
007
008
009
010
011
012
013
014
015
016
017
018
019
020
021
022
023
024
025
026
027
028
029

2 il
CONTENTS

AT B2 oo Cylinder BlocK:+++++wwreeeesemmmmmrreenniiiiiie, 2
T2}0]F B e Flywheel HOUSING -+««w+++srrrrrereressmmminnenn, 6
=3 [ BIQATHEE -+ +vvvrerrrernrernarrneriietiieiiee et 3
TE A AE] DIIVING SyStem«rwwwrreerrrrrrssseeeeseeeeeeerirriiii. 10
ALRIE] B ceeereeerrrrrenriii Cylinder Head = rweeeeeermmmmmmrreenii 12
A FE AB] oo Cylinder Head Cover: - rreerreermmmmirreen 14
EFO] ™ AJ 2B o TIMING SyYStem «weeeeerrrrrseseeeeeeeeeereeeeeiiiiii. 16
QA I ceiiiiiiii Ol PUIMIP ##veeeeeerrrrrrreessssemmnneeee s 18
00 A TFT] e OF] FIILEE +++vverrrrrrerrsrerrnnersnnersineriinerineriaeris 20
O] WHZFT] cererrrrrrii O1] COOLEE *++rerrrrrrrrrsrmrrnnerrneriietiieeeiaeaie s 29
QO] TN creneerni e O] PAqL ++vvrvverrrrrrrrmrnsmrnnrrierie et ein 24
W ZF2 TR0 I cvverieeiieit e CoOling Water Pipe «««-erreeereeeaemenenianiaenenns 2
W ZF22 S IE oo Water PUIM «w«eeeeeeererrereeessmmmmmireeniiies 28
L ZE Bl cevennnee e COOlNG Fan: - eereereeessmmmmmnriieniii 30
HI 7] L] B ExRaust Manifold -« rerreerrerrmmrmmmiemiierineeinnan.. 39
B B EE oo Tntake Manifolds -+ -r - rrrrreerrmmrrmerrarrarierieaian 34
TFTET] oo TUrbo CRarger =+ ereeeeeessmmmmrreeeniiiiin 36
HAF IS coeennniniiiiin Injection NOzzle - wwwrreeerrrrrrrrenniiiiini 38
AL TFO] 3L cvverieenieenieiiei e TEJECHON PIpE r+verseereersersrrsrssessmensenseniessessenneens 40
BAF FE oo, Tnjection PUMP -+ rrrrrrrrrrmmrrrrrrrrreeeeeees 49
AT THO] T oot FUE] PP v+ eereeserseseeanensensaiasiatnsea s 44
AT AT cevvvrvrrrrrnnniiiiiii, FUEL FIItEI - +vererrerrrrnrrrrnerernersiariiierierieeiienans 46
LR 7] TS E] oo Alternator MOUNNG «««««wwwwrrreeereesemmmnmmeiiii 48
FEE T oo LAfting HOOK eereeeeeesssesssmmmmmmiiiiiiiiiiin 50
HEZ] 7] cevvennn e ATLEITIALOL ++++rrerrrrerrrrnersnnersinerrinerinerineriaaaes 59
/\]% FITE 7] e SEATLEE - +v+vev e e e e e en s et et et ettt e 54
B i ACCESSOrY Parts «eeeereeeeeeerereeeenniiii 56
OFO]Z ] veveerieiiieieeie e, Idle PULLEy «++ververseesrereesessenieaneasiaienienis e 58
e | T Y SpAre Parts o errreeeesemiiine 60

e AMOlFE (Index)

o 22 U MH|A ME{(Parts & Service Center)
® Applications for DOOSAN Engine

e 52l X|=2H(Worldwide Network)



Mzigf g

Fig.001 CYLINDER BLOCK

EASOA EASOD, EASOE
EASOB EASOF, EASQA
EASOC EASQB, EASQE

1 szj %/45 o4

2~27 3-~13 S—46 | &—46




Fig.001 CYLINDER BLOCK

Mzig) g

EE{ __ S B _ gya 2
g2 E 49 Description AlA|a|A|A|a|la|A|lalR E
Key No. Part No. § § § § § § § § § S.C |Remarks

1]65.01101-6087A | AlEIL| 22 X2/ Z CYLINDER BLOCK ASS’Y {111

2| 65.01101-6086A | - Al2IC| 22 - BLOCK ; CYLINDER T 1]1]1

3] 65.01101-0454A | - Al2i{ 22 - BLOCK ; CYLINDER {11111 1]1]1] D

4| 65.01105-6007 oz 7 == - BEARING CAP ASS’Y {1111 1[1]1] D

5| 65.01105-1053 | - H[O{& 7 - CAP ; BEARING ] 1]1]1

6 | 65.91301-0071 oo ® - PIN ; DOWEL 2|2|2]2]2]|2|2]2]|2

7 | 65.01105-6013A | - Hloj2 24 =B/ Z - BEARING CAP ASS’Y 5/5(5(5(5(5|5(5(5| D

8| 65.01105-1162C Hof 2 24 - CAP ; BEARING {11111 1]1]1] D

9 | 06.22022-3061 B o - PIN ; PARALLEL 8H8x14 2l2]2|2]2]2]|2|2]2

10 | 65.90020-0293B | - Hjoj2 7 2 - BOLT ; BEARING CAP 12[12[12[12[1212|12]12[12

11| 06.01494-4316 | - |2 2E - BOLT ; HEX. M12x85 12[12[12[12[1212[12]12[12

12| 65.04410-0018 | - 2 = 24 - BUSH ; CAM SHAFT {111

13 | 65.04410-0078 = 24 - BUSH ; CAM SHAFT 5/5(5(5(5(5|5[5|5

14 | 06.15090-2319 20f Z8{0 - PLUG ; CORE 2|2|2]2]2]|2|2]2]|2

15 | 65.91606-0039 30f 2812 - PLUG ; CORE LRI AR R RI R RRIER

16 | 65.91606-0037 Zof £8{1 - PLUG ; CORE 313|3|3[3|3]3[3]3

17 | 65.90310-0132 | - Z2{1 L}A} - SCREW ; PLUG 2|2|2]2]2]|2|2]2]|2

18 | 06.56190-0718 | - Al & “RING ; SEAL 2|2|2]2]2]|2|2]2]|2

19 | 65.90310-0149A | - Z2{ 11 LIA} - SCREW ; PLUG M26x1.5 6|6|6|6(/6|6/6[6]6

20 | 06.56190-0726 | - Al & “RING ; SEAL A26x31 6|6|6|6(6|6/6[6]6

21| 65.90310-0134 | - Z2{1 LA} - SCREW ; PLUG 41alalalalalalala

22 | 06.56190-0732 Al 2 “RING ; SEAL A30x36 4lalalalalalalala

23| 06.31641-0615 AEl = - BALL ; STEEL Tl 1]1]1

24 | 06.22022-1063 s m - PIN ; PARALLEL 8M6x24 2l2|2|2]2]2]|2|2]2

25 | 06.22022-3563 e o - PIN ; PARALLEL 16H8x24 2|2|2]2]2]|2|2]2]2

26 | 65.90310-0131 Z2|0 LA} - SCREW ; PLUG M18x1.5 T 1]1]1

27 | 06.56190-0713 Al “RING ; SEAL A18x24 Tl 1]1]1

28 | 65.91701-0274 | AH0|M SPACER 20|2020[20|2020[20|20|20

29 | 65.01201-0312C | A2l a}o|Ld LINER ; CYLINDER 10[10[10[10[10[10/10[10[10

30 | 65.96501-0059 | O-& O-RING 20|20/20[20|2020[20|20|20

31| 65.96501-0082 | O0-& 0-RING 10[10[10[10[10[10/10[10[10

32 | 65.96501-0078 | O-& 0-RING 10[10[10[10[10[10/10[1010

33| 65.01601-2016A | Z#X =B Z FLANGE ASS’Y 10[10[10[10[10[10/10[10[10

34 | 06.22180-0804 Adfo|y - PIN ; SPIRAL {111

35| 65.01601-0007A | - @Y A=2fo| =& K| | - FLANGE ; OIL SPRAY NOZZLE |1 |1 [1{1|1[1]1]1]1

36 | 65.96601A0237 | 7kAZ GASKET 10[10[10[10[10[10/10[10[10

37 | 65.98150-0051 | B2 LiAL SCREW ; HOLLOW 10[10[10[10[10[10/10[10[10

38 | 06.56190-0706 | AlY & RING ; SEAL A14x20 10[10[10[10[10[10/10[10[10

39 | 65.01601-5070 | 2 A=2fo| == = Z | OIL SPRAY NOZZLE ASS’Y 10[10[10[10[10[10[10[10[10

40 | 65.90001-0129 | Szt 2= BOLT ; HEX. M6x28 20[20|20|20/20|20[20[20[20

41| 06.16044-0208 | A= obM WASHER ; SPRING 20|2020[20|2020[20|20|20

42| 65.01803-0007 | 22| ujZ BAFFLE ; BREATHER ] =1-1-1-1-1-

43| 65.90310-0135 | Z2{1 LIA} SCREW ; PLUG 1))t

44| 06.56190-0706 | Al RING ; SEAL A14x20 {111

45| 65.05701-0141A | 2 Tjo| = PIPE ; OIL T =-1--]-1]-




Mzigf g

Fig.001 CYLINDER BLOCK

EASOA EASOD, EASOE
EASOB EASOF, EASQA
EASOC EASQB, EASQE

1 szj %/45 o4

2~27 3-~13 S—46 | & —46




Mzic) g

Fig.001 CYLINDER BLOCK

NEEIE - . o _ 2B ggaly 2
2 E 9 Description AlA|lA|Aa|Aa|a|a|a|a|R E
KeyNo.|  Part No. § § § § § § § § § S.C |Remarks

45| 06.08040-2214 | 2|11 LIAL SCREW ; PLUG === {11 [1]1
46 | 06.56190-0739 Al & RING ; SEAL 1111|1111
47 1 65.90310-0135 E2{1 LA} SCREW ; PLUG 1111|1111
48 | 06.56190-0706 Al & RING ; SEAL A14x20 111111111
49 | 65.06312-0012 EHUX| FLANGE 1111|1111
50 | 65.96601-0054 kA7 GASKET T[T (11111

51 | 06.01913-3220 =E xEE BOLT ASS’Y M10x45 2|2|2|2|2(2]2]|2]|2
52 | 66.27435-6008 W2t 25 AR SWITCH ; WATER TEMPERATURE |1 |1 {1 |11 [1]1]|1]1

53 | 65.27405-5005 T2 ™7 dH SENDER ; THERMOSTAT 1111|1111
54 | 65.91605-0013 74 H COVER T[T (11111

55 | 65.90302-0056 2o 231 PLUG ; CORE 1111|1111

56 | 65.01501-5017D | 2 Ald =04 HOLDER ; OIL SEAL T[] 1)1]1

57 | 65.01510-0153A | 2 AlY SEAL ; OIL 1111|1111

58 | 65.01905-0032 Al =4 7t GASKET ; SEAL HOLDER 1111|1111

59 | 06.01283-7115 FZ EE BOLT ; HEX. M18x25 -|-|-|/-|-1-16|6|6

-1 06.01923-3116 =E T8 E BOLT ASS’Y M8x28 6/6|/6|6|6[(6|-|—|-
60 | 06.16044-0210 AEY QLM WASHER ; SPRING -|=1-{-|-|-16|6]|6
61 | 65.41530-5080A | 2 Xl oj=2& =23l BRACKET ; ENGINE MOUNTING 212|2(2(2(2]2]|2]|2
62 | 06.01913-3318 EE xEE BOLT ASS’Y M12x35 818(8|8(8|8(8|8]8




=zto|E stFF

Fig.002 FLYWHEEL HOUSING




£2l0|2 5FF

Fig.002 FLYWHEEL HOUSING

TAME 8 E WS + g@'ty) MHIAH 2
2 E 9 Description HRRRRRARRRERE
Key No. Part No. § § § § § § § § § S.C |Remarks
1165.01401-5003 | &2}0|& 523 HOUSING ; FLYWHEEL T ]1]1]1
2165.01510-0141 | 2 Al SEAL ; OIL AR EARRRREARRE
3] 65.90720-0109 | AHAE 24N WASHER ; THRUST ARERREARRRRRARRE
4| 65.90020-0065 | §Z EE BOLT ; HEX. 2(2]2(2]2]2|2]2]|2
5| 65.01903A0200 | =z2l0|& std 7tA7 GASKET ; FLYWHEEL HOUSING |1 [ 1|1 {1 [1]1[1]|1]1
6 | 65.01903A0201 | &2}o|& 5t F 7tAa% GASKET ; FLYWHEEL HOUSING  [1[1{1[1[1]|1[1]1]1
7| 65.90020-0223 | E2}o|E 5t H EE BOLT ; FLYWHEEL HOUSING 10[10|{10[10[10|10|10[10[10
8 | 65.90020-0183B | &£2}0|& 523 EE BOLT ; FLYWHEEL HOUSING AR AR R EARRE
9 | 65.90020-0054C | §Z EE BOLT ; HEX. T[]t
10 | 65.01402-5004C | &2}0|& 5tF 7{H COVER ; FLYWHEEL HOUSING |1 [ 1|11 [1]1[1]|1]1
11| 65.01903-0216 | E2t0|Z 3t2A At 7kA71 | GASKET ; FLYWHEEL HOUSING COVER |1 [ 11 (1|11 [1]1]1
12| 06.01923-3117 | 2E =& = BOLT ASS’Y M8x30 8|8|s|8|8|8|8|8]|8
13 | 65.01402-0033A | &2}0|& 5I9F 7t COVER ; FLYWHEEL HOUSING  |2[2|2|2|2|2|2|2]|2
14 | 65.54901-0022 | 7} GASKET 2l2]2(2]2]|2|2]2]|2
15| 06.01923-3117 | 2E x& = BOLT ASS’Y M8x30 7\7\7\7|7|7|7|7|7
16 | 06.01923-3115 | §Z 2E =g = HEX. BOLT ASS’Y M8x25 ARERREARRRRRARRE
17 | 65.91606-0042 | 20 Z8{1 PLUG ; CORE T[]t
18 | 65.96401-0007 | 15 4 CAP ; RUBBER ARERREARRRRRARRE
19 | 65.27103-7002C | Et= MM SENSOR ; TACHO T[]




Ha|H
Fig.003 BREATHER

EASOA, EASOB, EASOC

EASOD, EASOE, EASOF, EASQA, EASQB, EASQE




He|ld

Fig.003 BREATHER

NEEIE - _ 2B ggaly 2
2 E 9 Description A|lA|A|a|A|A|a|A|almR E
KeyNo.|  Part No. § § § § § § § § § S.C [Remarks
1151.01804-7023 22| of 27| FILTER ; BREATHER -1=1-12|2(2]|2]|2]|2
- | 51.01804-7026 | 22|t 0{27| FILTER ; BREATHER 1 l-1-1-1-1-]-
2 | 65.96501-00328 | O- O-RING 11]1]2]2]2]2]2]2
3|04.27199-1004 | DT 54 HOSE ; RUBBER 1 l-1-1-1-1-]-
- | 65.96301-0423 | 1R 5~ HOSE ; RUBBER |-[-|2]2|2|2]2]|2
4 | 65.97440-0006 SA EHEI(HIEY) CLAMP ; HOSE(BAND TYPE) 2122414444 /4
5167.08308-0024 22| mlo| = PIPE ; BREATHER 11111 ]-1-1-1-1-1-
6 | 04.27405-0722 18 sA HOSE ; RUBBER 1111 ]==-|-1-|-]-
7| 04.27405-0725 | 2% 3A HOSE ; RUBBER 1]-|-1-|-1-|-
8 | 06.67020-0102 oA EYE CLAMP ; HOSE 41414 -1-|-|-]-1]-
9 | 65.98131-0012 H 2 NIPPLE 21212=-[-|-|—-|-
- | 65.98131-0072 | @1Z LA} SCREW ; CONNECTION -1-1-12]2]2 2
10 | 06.56190-0726 | Al & RING ; SEAL A26x31 ol2|2 2|2




10

75 AlAH

Fig.004 DRIVING SYSTEM




75 AlAH

Fig.004 DRIVING SYSTEM

NEEIE - _ 2B ggaly 2
g2 E 49 Description AlA|a|A|A|a|la|A|lalR E
Key No. Part No. § § § § § § § § § S.C |Remarks

1]65.02101-6020B | A3 = SHAFT ; CRANK T ==1=]1[1]-

-1 65.02101-7110A | A% 3 = SHAFT ; CRANK -|={-|1]1|1]-|-]1| D

2| 65.02130-0001 | ¥of &(%) RING ; WEAR(FRONT) T[]t

3106.22022-3065 | @ & PIN ; PARALLEL T[]t

4 |65.02115-0066 | A¥3 = 7[0] GEAR ; CRANK SHAFT ARRRRRREARRRRRRE

5| 65.01505-0007 | 2Y 229 & RING ; OIL THROWER T[]

6| 65.01110-6529 | M2l Ho{Z BEARING ; MAIN 6(6/6|/6(6|6|6[6|6] US

7 | 65.01150-0058A | AZ{AE M WASHER ; THRUST 2(2]2|2(2]|2]|2]2|2| US

8 | 65.01150-0059A | AHAE 2tM WASHER ; THRUST 2l2]2(2]2|2|2|2|2| US

9| 65.02201-0047 | 2= 27| DAMPER ; VIBRATION T =-1-1-1-1-

- | 65.02201-0048 | &= &7 DAMPER ; VIBRATION === 1)1~

- | 65.02201-0049 | A= E27| DAMPER ; VIBRATION === 1=11]1]-]-]1

10 | 65.90030-0015 | &% 3= EE BOLT ; SOCKET HEAD 8(8(8|8[12/12/8|8]12

11 | 65.02301-5014C | &2to|& =& E FLYWHEEL ASS’Y T ]1]1]1

12 | 65.02301-0303E | - E2}ol& - FLYWHEEL T[]t

13 | 65.02310-0073D | - Al= M=7| & 7|0 - GEAR ; STARTER RING AR EARRRRRARRE

14 | 65.02130-0002 | flof Z(H) RING ; WEAR(REAR) T[]t

15| 65.91303-0005 | Efjo|H H PIN ; TAPER ARERRERARRRRRARRE

16 | 65.90020-0127 | Z2E |§Zt EE BOLT ; COLLARED HEX. 10|{10[10[10[10[10[10[10|10

17 | 65.02401-6019 | Z4lel 2= =& E CONNECTING ROD ASS’Y -|-|-[o[to/10[-|- 10

- | 65.02401-6020 | 74E 2= =& CONNECTING ROD ASS’Y 10[10{10[- | -| - [10[10| -

18 | 65.02401-0012 | - 7148 2= - ROD ; CONNECTING T 1]1]1]1

19 | 65.02405-1008 | - ZIHE 2= 4 - BUSH ; CONNECTING ROD P11 1]|1({1]1] B

20 | 65.02411-0008 ZA4lg 2E £E - BOLT ; CONNECTING ROD 2l2]2(2]2]|2|2]2]|2

21 | 65.02410-0100 | A4E Z = H|0{2/(STD) BEARING ; CONNECTING ROD(STD) [10[10[10[10[10[10[10|10|10| US
22 | 65.02410-0200 | &l 2= HO{~(STD) | BEARING ; CONNECTING ROD(STD) |10|10[10[10[10[10[10[10|10| US
23 | 65.02501-0704 | LA E PISTON -|-1-110/10|10| - |- [10
- | 65.02501-0708 | TAE PISTON 1o[10(10| - | -{-1{10[10| -
24 | 65.02503-0130 | & & RING ; TOP -1-1-1-1-]-|to[10[10
- | 65.02503-0672 | & & RING ; TOP 10[10{10[10[10|10| - | - | -
25 | 65.02503-0108 | ZAE & RING ; PISTON 10[10{10[10[10[10 - | - | -
- | 65.02503-0131 | A E & RING ; PISTON -|=1-1-1-|-[10[10[10
26 | 65.02503-0678 | IAE 2(2¥) RING ; PISTON(OIL) 10{1o[10|10[10/10| - |- |-
- | 65.02503-0701 | TWAE 2(24) RING ; PISTON(OIL) -|=]-1-1-|-[10[10[10
27 | 65.02502-0081 | LA E T PIN ; PISTON 10[10[10[10[10[10[10|10[10
28 | 65.90810-0011 | HZ & RING ; SNAP 20[20|20| - | - | - |20[20] -
- | 65.90815-0022A | 23 & RING ; LOCK -|-1-120]20|20| - | - 20
29 | 65.02601-0227 | V-HE Zg| PULLEY ; V-BELT =l=1={=11]1]-]-|1
- | 65.02601-0228 | V-HE Zg| PULLEY ; V-BELT I ==]1]1]-
30 | 65.99710-5003 | E{'d ClHfo|A DEVICE ; TURNING AR AR RRRARRE
31| 06.02106-0824 | &% 5= 2E BOLT ; SOCKET HEAD M16x75 |8|8|8|8|8|8|8|8|8

11



12

A2 s E

Fig.005 CYLINDER HEAD

10




Azid &=

Fig.005 CYLINDER HEAD

= = = = Z(Q’ty) A -
TS| B2 EHS ETETETETEETE e e MEIAH 2
= = o R . =
2 E 9 Description Alalalalalalalalald E
Key No. Part No. o|o|o|o|o|o|a|alal S.C |Remarks
A|B|C|IDIE|F|A|B|E
1165.03101-6067C | A2l ol = =EE CYLINDER HEAD ASS’Y 10/10(10{10{10|{10|10({10{10
21 65.03101-1047B S e - HEAD ; CYLINDER 11|11 1]11
31 65.03201-1040 -Hi e Jlo|E - GUIDE ; VALVE 21212122122 |2|2| B
41 65.03203-0242 B E AIE(S7]) - SEAT ; VALVE(INTAKE) T[] 1
51 65.03203-0184 - HEE AE(Hf7]) - SEAT ; VALVE(EXHAUST) 111111111
6 | 65.91606-0037 - 30 221 - PLUG ; CORE 111 (1111111
7 | 65.91606-0041 - 30 E21 - PLUG ; CORE (ARERRERRRRRRRRRR
8 | 06.08023-0207 E2{1 LA} - SCREW ; PLUG M22x1.5 111111111
9| 65.90020-0268 ARIH S E SE BOLT ; CYLINDER HEAD 20{20(20]20]20|20(20{20{20
10 | 65.90020-0269 Azl o E 2E BOLT ; CYLINDER HEAD 30{30[30|30|30|30(30{30{30
11 ] 65.90020-0270 AlZIH o E 2E BOLT ; CYLINDER HEAD 10/10(10{10{10|{10|10({10{10
12 | 65.03901-0069 A2 o £ 7tAzd GASKET ; CYLINDER HEAD 10/10(10{10{10{10|10({10{10

13



14

MM &= 7
Fig.006 CYLINDER HEAD COVER

EASOD, EASOE, EASOF
EASQA, EASQB, EASQE

W
<8
S

<
)/\ 5

)




MM &= 7
Fig.006 CYLINDER HEAD COVER

Masl B o= oM = = 2(Q'ty) HAH 2
TAgs) 8 8 H = EEEEEEEEEHl_lJ'
2 E 49 Description alalalalalalalalalR £
Key No. Part No. o|o|o|o|o|o|a|a|a]| S.C |Remarks
A|B|C|IDIE|F|A|B|E
1165.03401-0077 A2 5 E HH COVER ; CYLINDER HEAD 919|191 7(7|7|7|7|7
2| 65.03401-0079 Al2IH of £ 744 COVER ; CYLINDER HEAD T[] 1
3] 65.03401-5002 AlRIH 5 E HHH COVER ; CYLINDER HEAD -|1=-(-12]|2|2]|2|2]|2
41 06.01923-3125 EE xEE BOLT ASS’Y M8x70 20{20(20]20]20|20(20{20{20
51 06.01923-3120 EE xEE BOLT ASS’Y M8x45 10/10(10{10{10|{10|10({10{10
6 | 65.03905-0015B | Al2IH 3| = HH{ 7tA7 GASKET ; CYLINDER HEAD COVER |10|10[10| = |—=|-|10]10| -
- | 65.03905-0034 AR o E A 7kAF GASKET ; CYLINDER HEAD COVER |—|—1|-1{10{10[10] = |—1{10
7 1 65.01810-5006 s= Wl TEE FILLER CAP ASS’Y 111111111

15



16

ElO| 2l A|AH
Fig.007 TIMING SYSTEM

0

iy
\—(L—I

@

o =
o

H@

20

—_

|
©
zZ
;H\
N
m

o

7T

%

ddan

o ©

w

N

o




EtO[ 2 AJAE
Fig.007 TIMING SYSTEM

EE{ __ S B _ gya 2
g2 E 49 Description AlA|a|A|A|a|la|A|lalR E
Key No. Part No. § § § § <2> § § § § S.C |Remarks
1]65.04101-0375C | 7| &&= VALVE ; INTAKE 10[10[10[10[10[10/10[10[10
2 | 65.04101-0367C | 7| g e VALVE ; EXHAUST 10[10[10[10[10[10/10[10[10
3]65.04102-6007 | e A=y x2= VALVE SPRING ASS’Y 20[20[20|20/20(20[20[20[20
4| 65.04102-0083A | - =2 Az (4 - SPRING ; VALVE(OUTER) ] 1]1]1
5| 65.04102-0084A | - 8= AZa(oh) - SPRING ; VALVE(INNER) T4
6 | 65.04103-0074 | W= A= Zgjo|E PLATE ; VALVE SPRING 20[20|20|2020(20[20[20[20
7| 65.90701-0103 | 2t M WASHER 20[20|20|2020(20[20[20[20
8| 65.90701-0104 | @ M WASHER 20|2020[20|2020[20|20|20
9|51.04104-0023 | @= FE COTTER ; VALVE 40|40|40|40|40(40[40[40[40
10 | 65.04902-0027 | WE AE AlY SEAL ; VALVE STEM 20|2020[20|2020[20|20|20
11| 65.04200-6029A | £7{ 2t 2 = FZ ROCKER ARM & SHAFT ASS’Y  [10[10[10[10[10[10[10[10[10
12| 65.04201-5020 |- =27 ot =@ Z - ROCKER ARM ASS’Y 2|2|2]2]2]|2|2]2]2
13 | 65.04205-0021A | - =& LIA} - SCREW ; ADJUST 2l2|2|2]2]2]|2|2]2
14| 65.90501-0049 | - Szt HE - NUT ; HEX. 2|2|2]2]2]|2|2]2]2
15| 65.04202-5035 | - 27 ot =al3 - BRACKET ; ROCKER ARM Tt
16 | 65.90701-0136B | - 2 M - WASHER 2|2|2]2]2]|2|2]2]2
17 | 06.29010-0120 | - HZ & “RING ; SNAP 24x1.2 2l2|2|2]2]2]|2|2]2
18 | 65.90001-0146A | S2t 2E BOLT ; HEX. 20[20[20|20/20(20[20[20[20
19 | 65.04301-0079 | W= E}E TAPPET ; VALVE 20[20|20|20/20(20[20[20[20
20 | 65.04302-0026 | F4| 2= ROD ; PUSH 20[20|20|2020(20[20[20[20
21| 65.04401-6002A | 24 = =g Z CAM SHAFT ASS’Y T 1]1]1
22 | 65.04401-0440 = - SHAFT ; CAM ] 1]1]1
23| 65.11300-6001B | - BAtH= 2= x2|Z - INJECTION PUMP DRIVE ASS’Y |1 |1 [1{1]|1[1]1]1]1
24 | 65.04501-0097 A = 7)o - GEAR ; CAM SHAFT T ]1]1|1
25| 65.11121-0002A | -~ AH 0| A - SPACER 111
26 | 65.90030-0024 A7 3|2 2E - BOLT ; SOCKET HEAD 4lalalalalalalala
27| 65.11301-0018A | -~ 12 2AL H= 2LE J|0f | - GEAR ; INJECTION PUMP DRIVE |1 |1 [1{1|1[1]1]1]1
28 | 06.02096-0412 | -~ A% §E 2E - BOLT ; SOCKET HEAD 6|6|6|6(6|6/6[6|6
29| 06.16110-0106 | -~ A= 2}N - WASHER ; SPRING A8 6|6|6|6(6|6/6[6]6

17



Y HZE

Fig.008 OIL PUMP

18



ol T iz
e I

Fig.008 OIL PUMP

Ws| B2 = B = = 2(Q'ty) A 2
TAge 2 &8 H = E|E|E|E|E|E|E|E|E Mul2 8] 3
2 E 49 Description alalalalalalalalalR £
Key No. Part No. o|o|o|o|o|o|a|a|a]| S.C |Remarks
AB|CIDIE(F|A|B|E
1]65.056100-6043A | LY H= x&E OIL PUMP ASS’Y T (111
2| 06.01013-9124 =2E xTEE BOLT ASS’Y M8x95 Tt
3106.16731-2107 AZE ofM WASHER ; SPRING A8 T (111
4| 65.05401-5024 2ojo ¥WE FEE RELIEF VALVE ASS’Y Tt
51 06.01013-9129 4 EE BOLT ; HEX. M8x140 2|121212]2|2]|2|2]|2
6| 06.16731-2107 ATE QLM WASHER ; SPRING A8 21212(2]2(|2]|2(2]|2
7 | 65.05903A0006 Zo|z We JpAF GASKET ; RELIEF VALVE T 11111

19



20

2 ofzy|

Fig.009 OIL FILTER




2 ofn}7|

Fig.009 OIL FILTER

Masl B o= oM = = 2(Q'ty) HAHL 2
TAdz) & F H = EEEEEEEEEHl_lJ'
2 E 49 Description alalalalalalalalalR £
Key No. Part No. o|o|o|o|o|o|alalal S.C |Remarks
A|B|C|IDIE|F|A|B|E
11 65.05501-7087 22 o1}7| FILTER ; OIL 11|11 11111
2 | 65.05510-5020B | 7tE2|X| =&l& CARTRIDGE ASS’Y 21212222 |2|2|2
3| 65.05901A0080 | 2 o{z}7| 7tAZ GASKET ; OIL FILTER (ARRRRERRRRRRRRRN
41 06.01013-9237 24 2E BOLT ; HEX. M10x125 4141414414444
51 06.01284-7223 g4 2E BOLT ; HEX. M10x60 111111111
6| 06.16731-2108 AZE QLM WASHER ; SPRING A10 5/5|5|5|5(5|5|5|5
7 106.15010-2312 o oM WASHER ; PLAIN 10.5 5(5(5|5|5|5|5[5|5
8 | 65.27435-6008 22l ofad M A SENSOR ; OIL PRESSURE 111111111

21



oY W2yl
Fig.010 OIL COOLER

22



oY W2yl

Fig.010 OIL COOLER

—
<

= = o= = )
e 72 E Description A|a|a|a EEEEQHEHI *
KeyNo.|  Part No. § § § § § § § S.C |Remarks

1| 65.05601-7135 2ol HZt7| =2l = OIL COOLER ASS’Y 111 1 1111 1]1
2 | 65.05604-0029 2 WH27| 5t HOUSING ; OIL COOLER 111 1 1111 1]1
3 | 65.05901-0014 QU W27 JtAZ GASKET ; OIL COOLER 111 1 1111 1]1
4 165.96601-0221B | = X| 7fAZ) GASKET ; FLANGE 2|2 2 212122
5106.01284-7218 g2 2E BOLT ; HEX. M10x35 6|6 6 6|6(6|6
6| 06.01013-9116 g2t 2E BOLT ; HEX. M8x55 414 4 414144
71 06.01014-9226 872 2E BOLT ; HEX. 111 1 11101 1]1
8 106.16731-2108 ATE QLM WASHER ; SPRING A10 7|7 7 TI7T(7T|7
9| 65.05605-0040 | 2 WZt7| 5 HEAD ; OIL COOLER 11 1 1111
10 | 65.05902A0038 ol Wzty| GASKET ; OIL COOLER 111 1 111011
11| 06.16044-0210 | A=& ot WASHER ; SPRING 18|18|18|18[18[18|18|18|1
12 | 65.90030-0001 27 E EE BOLT ; SOCKET HEAD 3 3 31313
13 | 65.90701-0091 T ot WASHER ; PLAIN 10.5 3 3 3133
14 | 06.01283-7111 g2 2E BOLT ; HEX. M8x16 1 1 1111
151 65.90310-0135 E3{ 1 LAt SCREW ; PLUG 1 1 1111
16 | 06.56190-0706 Al RING ; SEAL A14x20 1 1 11111
17 | 06.01284-7117 g2t 2E BOLT ; HEX. M8x30
18 | 06.01284-7115 U4 EE BOLT ; HEX. M8x25 1 1 1 1
19 | 65.90310-0133 E{ 1 LAt SCREW ; PLUG 3 3 3 3
20 | 06.56190-0726 Al & RING ; SEAL A26x31 3 3 3 3
21 | 65.05604-0012 2o 27| = PLATE ; OIL COOLER 1 1 1 1
221 06.01283-7113 | §Z 2E BOLT ; HEX. M8x20 2|2(2(2|2]|2]2

23



24

o

Fig.011 Ol

El

P

> [

N

2y g=

15 OIL PUMP



2 o

Fig.011 OIL PAN

NEEIE - _ 2B ggaly 2
2 E 49 Description AlA|a|A|A|a|la|A|lalR E
Key No. Part No. § § § § § § § § § S.C |Remarks
1]65.05801-5214 | 2 PAN ; OIL 111
2 | 65.05904A0093 | 22 m 7tAZ GASKET ; OIL PAN ] 1]1]1
3]06.01933-3118 | 2E == BOLT ASS’Y M8x35 18[18[18|18|18|18|18[18[18
4| 65.05805-5162 | @< e 7o|x| =F= OIL LEVEL GAUGE ASS’Y AR RRRARR AR
5| 65.05806-6085 | 7}0|E 5= xBZE GUIDE TUBE ASS’Y {111
6| 06.56190-0713 | Al & RING ; SEAL A18x24 T 1]1]1
7 | 65.90310-0131 | Z&{ 1 LIA} SCREW ; PLUG M18x1.5 ] 1]1]1
8| 65.05701-5815 | 22 m@o|= PIPE ; OIL T[]t
9| 65.05701-5816 | 2 m@o|= PIPE ; OIL {111
10 | 65.97480-0422 | & of HOLDER T 1]1]1
11| 06.01913-3115 | 2E = BOLT ASS’Y M8x25 4lalalalalalalala
12 | 65.05740-0093 | @2 &9 mo|= =27 | BRACKET ; OIL SUCTION PIPE [ 1[1[1{1]1]1]|1[1]1
13| 06.01913-3113 | 2E zg= BOLT ASS’Y M8x20 6|6|6|6(6|6/6[6]6
14| 06.11063-8214 | SZHE NUT ; HEX. M8 41alalalalalalala
15 | 65.96601-0055 | 7kAZ GASKET 2l2]2|2]2]2]|2|2]2
16 | 06.56190-0728 | Al & RING ; SEAL A26X32 2|2|2]2]2]|2|2]2]2
17 | 65.90310-0149A | Z2{1 LA} SCREW ; PLUG M26x1.5 T 1]1]1
18| 65.98125-5012 | H{Z =QIE x2Z DRAIN JOINT ASS’Y {111
19 | 65.98130-0009 | - {H{E] - ADAPTER Tt
20 | 65.98125-5010 | - H{Z =QIE == - DRAIN JOINT ASS’Y {111

25



26

di2t4 mHo| T

Fig.012 COOLING WATER PIPE

29 Y27

OIL COOLER




Fig.012 COOLING WATER PIPE

di2t4 T}Ho| T

NEEIE - _ 2B ggaly 2
2 E 9 Description AlA|lA|Aa|Aa|a|a|a|a|R E
KeyNo.|  Part No. § § § § § § § § § S.C [Remarks
1| 65.06301-0158 W2k mo| = PIPE ; COOLING WATER 1111|1111
2 | 65.06903B0010 A7 GASKET 1111|1111
3106.01913-3318 =E TEE BOLT ASS’Y M12x35 212|2(2(2(2]2]|2]|2
41 06.15010-2313 o M WASHER ; PLAIN 12 212121222 |2|2]|2
51 65.96301-0490 I8 sA HOSE ; RUBBER 1111|1111
6 | 65.97440-5005 SA EHEI(HIEY) CLAMP ; HOSE(BAND TYPE) 212122122222
7 | 65.06301-0368 W2t mo| = PIPE ; COOLING WATER 1111|1111
81 06.01014-9117 FZ4 EE BOLT ; HEX. M8x60 31313]13[3(3|3|3]|3
9| 06.16044-0210 ATE QLM WASHER ; SPRING 3131313[3(3|3|3]|3
10 | 51.06402-0061 T2 ZHI| HYHE ELEMENT ; THERMOSTAT =13==|-1-1-]-|-
-1 51.06402-0062 TR EZE7| dHE ELEMENT ; THERMOSTAT 3/-13]13(3(3|3|3]|3
11 | 06.56342-1208 0-3 O-RING 31313]13(3(3|3|3]|3
12 | 65.06901A0069 =2 Z™7| JtAA GASKET ; THERMOSTAT 3131313[3(3|3|3]|3

27



28

~ o —
2zt HE

Fig.013 WATER PUMP

o
dell =3

CYLINDER BLOCK




~ 1
Wzt HE

Fig.013 WATER PUMP

NEEIE - _ 2B ggaly 2
2 E 49 Description AlA|a|A|A|a|la|A|lalR E
Key No. Part No. § § § § § § § § § S.C |Remarks
1] 65.06500-6183A | Wzt H= =2l E WATER PUMP ASS’Y T 1]1]1
2] 65.06501-0082A | - Azt HE 512A - HOUSING ; WATER PUMP T[]t
3| 65.06520-6007 | - HFLZE Al - SEAL ; MECHANICAL ARERREARRRRRARRE
4 | 65.06506-6001A | - &3 =&lE - IMPELLER ASS’Y T[]
5| 65.93410-0024 | - RUE #o{Z - BEARING ; UNIT T[]t
6 | 06.29020-0132 | -HE & - RING ; SNAP 55x2 T[]
7| 65.06503-0174 | - V-HE Ez| - PULLEY ; V-BELT AR AR AR EARRE
8 | 65.06512-0017A | - Wzt HE 7ty - COVER ; WATER PUMP T[]
9] 06.56190-0709 | - Al & - RING ; SEAL A16x22 2l2]2(2]2]|2|2]2]|2
10 | 06.08092-2405 | - =211 LIA} - SCREW ; PLUG M16x1.5 2(2]2|2]2]2|2]2]|2
11| 65.90302-0026 | - 20 221 - PLUG ; CORE T[]t
12 | 65.98131-0060 | ¢4& LIA} SCREW ; CONNECTION T[]
13 | 06.56190-0706 | Al & RING ; SEAL A14x20 T[]t
14 | 65.06901A0074 | 2t HIZ JtATH GASKET ; WATER PUMP {11
15| 06.01923-3122 | 2E =& = BOLT ASS’Y M8x55 3[3(3|3[3[3|3[3]3
16 | 06.01913-3128 | |2 BE BOLT ; HEX. M8x85 3(3(3|3[3[3|3[3]3

29



30

10 — |

CETE

Fig.014 COOLING FAN




CEIE

Fig.014 COOLING FAN

BEEWHS %+ (Q'ty) MHlAH 3
= o - . E|E|E|E|E|E|E|E|E =
E 49 Description Alalalalalalalalald E
Part No. o|o|o|o|o|o|a|alal S.C |Remarks
A|B|C|IDIE|F|A|B|E
65.06602-6008 2 oz MOUNTING ; FAN T (11 ={1]1[1]-

65.06602-6010 MOUNTING ; FAN ol el

ok
=]
Ho
[n o om om

1 1
06.01913-3229 E2E XEE BOLT ASS’Y M10x90 TPttt
06.02091-0527 27 E EE BOLT ; SOCKET HEAD M10x90 |11 {11 |11 [1]1]1
06.16110-0107 A=Y QLM WASHER ; SPRING A10 TPttt
65.06611-0138 2N FLANGE ; FAN TPyttt
06.01913-3116 =2E ZEE BOLT ASS’Y M8x28 6/6|6/6|/6|6|6|6|6
65.06601-5048 CRAk:! FAN ; COOLING TPyttt
06.01923-3113 2E ZEE BOLT ASS’Y M8x20 6/6|6(6|/6|6|6|6|6
65.95800-7025 ofo| & E2| ZHE IDLE PULLEY ASS’Y TPttt
65.96801-0195A | V-HE V-BELT TPttt
65.95840-0077 oto|& Zz| =22pt BRACKET ; IDLE PULLEY TPyttt
06.01914-3215 Z2E xEE BOLT ASS’Y M10x25 212|2(2|12|2|2|2]|2
65.95840-0078 =23 BRACKET (RN R RRREREN
06.01284-7218 g2 2E BOLT ; HEX. M10x35 212|2(2|12|2|2|2]|2
06.16731-2108 ESE= JelVS WASHER ; SPRING A10 212|2(2|2|2|2|2]|2
06.11063-8215 2 HE NUT ; HEX. M10 212|2(2|12|2|2|2]|2
65.95840-0079 =23 BRACKET TP (1|11
06.06225-0809 AHE EE BOLT ; STUD M10x35 212|12|212|2]2|2]|2
06.11063-8215 FU4HE NUT ; HEX. M10 212|12|2(2|2]2(2]|2
06.16731-2108 AT QM WASHER ; SPRING A10 212|2(2|12|2|2|2]|2
06.01283-7235 g2 2E BOLT ; HEX. M10x140 TPttt
06.11250-2106 2 HE NUT ; HEX. M10 TPyttt

31



32

HiZ] oL EE
Fig.015 EXHAUST MANIFOLD




HiZ| oL E= E

Fig.015 EXHAUST MANIFOLD

NEEIE - _ 2B ggaly 2
g2 E 49 Description AlA|a|A|A|a|la|A|lalR E
Key No. Part No. § § § § <2> § § § § S.C |Remarks
1| 65.08100-6065A | 7| ofL{EE =& = EXHAUST MANIFOLD ASS’Y ARRRRRREARRRRERE
2165.08101-0132 | - 87| Bj 2= - MANIFOLD ; EXHAUST ARRRRRREARRRRERE
3165.08101-0253 | -Hi7| B =2E - MANIFOLD ; EXHAUST ARRRRRREARRRRERE
41 65.08901-0060 | - Hj7| BfEE 7}A7 - GASKET ; EXHAUST MANIFOLD |11 [1{1|1[1]1]|1[1
5| 65.90001-0157 | - 82 2E - BOLT ; HEX. 414|4l4la]|al4ala]4
6 | 65.90801-0013 |- =3 24N - WASHER ; LOCK 2l2|2]2(2]|2(2|2]|2
7165.90701-0137 | - 2 M - WASHER 4|4|4|4|4|4|4(44
8 | 65.08100-6067A | ti7| B EE =& & EXHAUST MANIFOLD ASS’Y AR RRARRRERERE
965.08101-0490 | - Hj7| ofL{ 2= - MANIFOLD ; EXHAUST T 1]1]1]1
10 | 65.08101-0250 | - B§7| OHLI B = - MANIFOLD ; EXHAUST AR RRARRRRERE
11| 65.08901-0060 | - Hi7| BHLIZE FtAZ - GASKET ; EXHAUST MANIFOLD |11 1|11 [1]1]|1[1
12 | 65.90001-0157 | - 8z 2E - BOLT ; HEX. 414|4(4(4|4(4|4]|4
13 | 65.90801-0013 | - 23 2A - WASHER ; LOCK 2l2|2]2(2]|2(2|2]|2
14| 65.90701-0137 | -2t M - WASHER 414|4|4|4|4|4(4]4
15 | 65.08101-0251 #7] iy 2= MANIFOLD ; EXHAUST T ]1]1]1
16 | 65.08101-0248 | 87| L Z= MANIFOLD ; EXHAUST AR REARRRRRRE
17 | 65.98701-0005 | 2fo|UlolEIE & RING ; LAMINATED 414)414|4|4|4]4]4
18 | 65.08901-0023B | 7| i EE 7}A7 GASKET ; EXHAUST MANIFOLD  [10[10[10[-|-| - [10[10| -
- | 65.08901-0040 | ti7]| ojL{EE 742 GASKET ; EXHAUST MANIFOLD |- |—|—-[10[10[10| - | —{10
19 | 65.90001-0156 | §Z EE BOLT ; HEX. 20|20|20[10|10|10[20|20|10
20 | 65.91701-0541 | AH 0[N SPACER 20|20|20[20|2020[20|20|20
21 | 65.08120-5029A | YEEH(ES) SCREEN ; HEAT(L.H.) -l-1-12]2]|2]-|-|2
22 | 65.08120-5043A | HHEH(LZ) SCREEN ; HEAT(R.H.) -l-1-12]2]2|-]-]2
23 | 65.90201-0176 | AHO|AM 2E BOLT ; SPACER -|-|-[1o[10/10[-|-[10
24 | 65.91701-0533 | AH 0[N SPACER -|-|-po[to/10[-|- 10
25| 06.16731-2108 | A= 2| QA WASHER ; SPRING A10 -|-|-[1o[10/10[ |- |10
26 | 06.11063-8215 | % HE NUT ; HEX. M10 -|-|-[o[to/10[-|- 10

33



34

29

=71 L EE
Fig.016 INTAKE MANIFOLD

TURBO CHARGER



=7l oy =E
Fig.016 INTAKE MANIFOLD

= = = = Z(Q’ty) A -
TS| B2 EHS ETETETETETETE e e MEIAH 2
= = o R . =
2 E 9 Description Alalalalalalalalald E
Key No. Part No. o|o|o|o|o|o|alalal S.C |Remarks
A|B|C|IDIE|F|A|B|E
1165.08201-5033 27| iy =L MANIFOLD ; INTAKE 2121212212222
2 | 65.08902-0078D | &7| == 7tAF GASKET ; INTAKE MANIFOLD 10/10(10{10{10|{10|10({10{10
31 06.01923-3132 EE xEE BOLT ASS’Y M8x110 16|16|16(16|16|16|16(16({16
41 65.08203-0008 7 H COVER
51 65.09411-5045 o T INLET
6 | 65.09411-0059 T INLET
7 1 65.09411-0060 el INLET
8 | 65.08902A0082 27| jyEE 7ta7 GASKET ; INTAKE MANIFOLD
91 06.01913-3112 =E xEE BOLT ASS’Y M8x18
10 | 06.01013-9127 SZ EE BOLT ; HEX. M8x120
111 06.01013-9132 =) E BOLT ; HEX. M18x170
12 | 65.96301-0267 o A HOSE ; RUBBER

13| 06.67020-0112
141 65.08202-0102

CLAMP ; HOSE
STAKE ; INTAKE

kI mor fob
[> 40 X > 4o ¥ J

m for Moy ojor miomi b
o
I

151 65.96301-0272 2 HOSE ; RUBBER

16 | 65.97440-0096 = HET(HES) CLAMP ; HOSE(BAND TYPE)
17 | 65.09411-0064 o T INLET

18 | 65.96301-0270 AE|E sA HOSE ; SILICON D75x80

19 | 65.97440-5005 SASYZT(MEY) CLAMP ; HOSE(BAND TYPE)
20 | 65.97401-0166 mol= 23 CLIP ; PIPE

211 65.91701-0205 SPACER

22| 06.01013-9131

i
Im

BOLT ; HEX. M8x160

[0 N % o |
x

[> Ho |

nD .o D = = & B~ DD D> o0 B~ BN = ENNDNND AW s
nD oo D = = BB B B B OO B~ NN BN = AN
nD oo D = = B B B B B OO BN BN = BN s s s =
D oo D = = B B~ BB B OO B~ BN = BN s
D .o D = = & B DD D o0 B~ BN = ENNDNND AW
D co D = = B B B BB B OO B~ NN BN = BN s s
nD oo D = = B B B B B OO B~ NN BN = BN s s s
D oo N = = & B BB B OO B~ BN = BN s
[N e e R S B I S S e S N L e S O e L S N B o @ L O R

23| 06.16731-2107 2 oM WASHER ; SPRING A8
241 06.15010-2311 o M WASHER 8.4

25 | 65.09411-0089 2 T INLET

26 | 65.09411-0088 2 T INLET

27 | 65.09905-0004 37| E27| 7tAaA GASKET ; INTER COOLER
28| 06.01953-3318 =E =®E BOLT ASS’Y M12x35

29 | 65.96301-0329 17 3A HOSE ; RUBBER

35



36

=7

Fig.017 TURBO CHARGER

Eato|g 523

FLYWHEEL HOUSING




Fig.017 TURBO CHARGER

=71

NEEIE - _ 2B ggaly 2
g2 E 49 Description AlA|a|A|A|a|la|A|lalR E
Key No. Part No. § § § § <2> § § § § S.C |Remarks
1]65.09100-7050 | 2427| == TURBO CHARGER ASS’Y T 1]1]1
2| 65.09100-7051 | 2}27| == TURBO CHARGER ASS’Y {111
3| 65.08901-0034 | ZpZ7| 7t~ GASKET ; TURBO CHARGER 2l2]2|-]-|-|2]2]|-
- | 65.09901-0033 | 27| kA% GASKET ; TURBO CHARGER -1-1-12]2]|2|-|-]|2
4| 65.90201-0076 | AE{E 2E BOLT ; STUD M10x30 sls|8|s|s|8|8|8]|8
5| 65.90535-0001 | ZUx| L{E NUT ; FLANGE sls|8|s|s|8|8|8]8
6 | 65.08901-0063 | ZtZ7| 7tA% GASKET ; TURBO CHARGER 212(2)2|2|2]2]2]2
7| 65.90201-0143 | AEE 2E BOLT ; STUD 12[12[12[121212[12]12[12
8 | 65.05701-6081 | 2 m@o|= PIPE ; OIL {111
9| 65.97401-0110A | To| = 2 CLIP ; PIPE 2l2]2]|2|2|2|2|2]|2
10 | 65.05701-6108 | 2 m@o|= PIPE ; OIL {111
11 | 65.90020-0068 | Z2{E |2 2E BOLT ; COLLARED HEX. ASARERARRRRRR AR
12| 65.96601-0046B | ZMX| 7pA GASKET ; FLANGE 2l2|2|2]2]2]|2|2]2
131 06.01913-3114 | 2 == BOLT ASS’Y M8x22 41alalalalalalala
14 | 65.98103-0024A | = GL|od UNION ; BANJO Tt
15| 65.91701-0086 | A 0|A SPACER {111
16 | 06.56190-0706 | Al & RING ; SEAL A14x20 3[3]3]3]3|3|3[3]3
17 | 65.98150-0044B | B2 LA} SCREW ; HOLLOW {111
18| 65.05701-5431 | 2 m@o|= PIPE ; OIL Tt
19 | 65.05701-5216 | 2 m@o|= PIPE ; OIL Tl 1]1]1
20 | 06.78140-2408 | B2 LA} SCREW ; HOLLOW T 1]1]1
21| 65.96601-0067 | ZMX| 7tA GASKET ; FLANGE 2|2|2]2]2]|2|2]2]|2
22| 06.01913-3114 | 2E xgZ BOLT ASS’Y M8x22 4l4lalal4a]a|alala
23| 65.05701-5412 | 2 mo|= PIPE ; OIL T 1]1]1
24 | 65.98150-0085 | B2 LIA} SCREW ; HOLLOW 111
25| 06.56190-0728 | Al RING ; SEAL A26X32 3[3]3]3(3|3|3[3]3
26 | 65.90710-0230 | AH0|A SPACER 111
27 | 65.98130-0195A | O{RE] ADAPTER {111
28 | 06.56190-0728 | AlY RING ; SEAL A26X32 3(3]3]3(3|3|3[3]3
29 | 65.05701-5216 | 2 mo|= PIPE ; OIL {111
30 | 65.96301-0382 | 1% A HOSE ; RUBBER 2|2|2]2]2]|2|2]2]|2
31| 06.67020-0106 | 54 Y= CLAMP ; HOSE 4lalalalala]ala]a

37



38

Al =&

Fig.018 INJECTION NOZZLE

L o

(]

b

\ I

SHIM

T~ 3y amg

COIL SPRING

%\ JtolE 4

@\ GUIDE BUSH

OIE{0|CI0|E 24

ﬁé INTERMEDIATE WASHER

[J -2

gUA HE
UNION NUT



Al &

Fig.018 INJECTION NOZZLE

- — — A B )
EE{ __ S B _ gya 2
2 E 9 Description alalalalalalalalalR £
Key No. Part No. o|o|o|o|o|o|a|a|a]| S.C |Remarks
A|B|C|IDIE|F|A|B|E
1165.10101-7051 E 9 s xEE NOZZLE & HOLDER ASS’Y 10(10[10[ = |=|—=|10[|10| =
- 165.10101-7053 LE3 20 xEE NOZZLE & HOLDER ASS’Y =|={—=10[10/10[ = |- 1|10
21 65.10102-6047 LE xEE - NOZZLE ASS’Y 1{1|1[=|=-[-|11|1|-| D
-1 65.10102-6070 o E XEE - NOZZLE ASS’Y =|={=(1[1|1|{-|-|1| D
31 65.10108-0006 Q3 LA} SCREW ; PRESSURE 10{10|10{10(10[10[10|10{10
41 65.98701-0065 Al g RING ; SEAL 10({10[{10{10{10(10|10]|10[10
51 65.98701-0006 LE =AY SEAL ; NOZZLE HOLDER 10{10|10{10(10[10/10|10{10

39



A} mO| =
Fig.019 INJECTION PIPE

=
=

40



AL mho| =

Fig.019 INJECTION PIPE

ANHE 2 Z 5 - ) _MHA 3
Description ala gggiE
Key No. Part No. o|o a|al|a| S.C |Remarks
A B A |B|E
1165.10301-6055B FUEL INJECTION PIPE ASS’Y 101 10111
2| 65.10301-6056B FUEL INJECTION PIPE ASS’Y 111 11111

41



42

23

EASOA, EASOB
EASOC

24

e

EASOD, EASOE
EASOF, EASQA
EASQB, EASQE

sALEHI

Fig.020 INJECTION PUMP




Fig.020 INJECTION PUMP

AL EHZ

NEEIE - _ 2B ggaly 2
g2 E 49 Description AlA|a|A|A|a|la|A|lalR E
Key No. Part No. § § § § <2> § § § § S.C |Remarks
1]65.11101-7413B | 2Al BEZ zZ INJECTION PUMP ASS’Y AEREREAERERERRRE
2| 65.11101-7302 M2 BALHI = E - FUEL INJECTION PUMP ASS’Y [ 1 {1 {1 |11 [1[1]1]1
3| 65.11501-7006B | - 7t =& Z - GOVERNOR ASS’Y 111
4] 65.90310-0129 | Z2{1 LA} SCREW ; PLUG {111
5| 65.11220-7008 | A Fol|o|Ef HEEZ CONTROLLER ; ACTUATOR T 1|1]-1--
- | 65.11220-7009 | A Foflo|ef HEES2 CONTROLLER ; ACTUATOR —|=1=1=1=|-11]1]1
6 | 65.05701-5357 | @ 2|& mo|= PIPE ; OIL RETURN ] 1]1]1
7 | 65.98130-0151 | OfE4E ADAPTER T[]t
8 | 06.56190-0726 | AlY & RING ; SEAL A26x31 {111
9| 06.78144-2204 | B2 LA} SCREW ; HOLLOW 2|2|2]2]2]|2|2]2]|2
10 | 06.56190-0706 | Al & RING ; SEAL A14x20 4lalalalalalalala
11| 65.12301-0002A | 9 & mo|= PIPE ; FUEL T[]t
12/ 06.71010-0213 | Ul LZ NIPPLE ; UNION {111
13 | 06.56190-0706 | AlY & RING ; SEAL A14x20 {111
14 | 65.98103-6002A | = GL|ed UNION ; BANJO Tt
15| 06.78144-2204 | E22 LA} SCREW ; HOLLOW {111
16 | 06.56190-0706 | Al & RING ; SEAL A14x20 2l2|2|2]2]2]|2|2]2
17 | 51.96501-0322 | 0-& O-RING {111
18 | 51.96501-0295 | O-& 0-RING Tt
19 | 65.90001-0146A | §2t 2E BOLT ; HEX. 313(3|3[3|3]3[3]3
20| 06.01014-7225 | SZ =2E BOLT ; HEX. M10x100 T 1]1]1
21| 06.15061-0103 | = 2tM WASHER ; BALL 41alalalalalalala
22| 65.11301-0115A | 912 AL HE 7= 7|0 | GEAR; INJECTION PUMP DRIVE [1[1[1{1]1]|1]|1 |11
23| 06.01284-7112 | SZ 2E BOLT ; HEX. M8x18 6|6|6|6(6|6/6[6|6
24 | 65.90710-0001A | AH0|A SPACER 6lel6|-|-|-|-|-|-
- | 65.90720-0024 | AP AE 914 WASHER ; THRUST ==t 1]1]1

43



2tolg st d
FLYWHEEL HOUSING

=
=

Al

El
M

g

(o]

Fig.021 FUEL PIPE

INJECTION PUMP

all =

L
CYLINDER HEAD

44



AE mol=

Fig.021 FUEL PIPE

NEEIE - _ B ggaly 2
g2 E 49 Description AlA|a|A|A|a|la|A|lalR E
Key No. Part No. § § § § § § § § § S.C |Remarks
1| 65.96340-5030 | & Z=9IE 12 5A HOSE ; RING JOINT RUBBER ARRRRRREARRRREAE
2]65.96340-5019 | & =QIE 112 A HOSE ; RING JOINT RUBBER AR R AR RRERE
3| 06.78144-2204 | E2F LA SCREW ; HOLLOW 414|4|4|4|4|4(4]4
4| 06.56190-0706 | Al & RING ; SEAL A14x20 6/6|/6(6(6|6(6|6|6
5| 65.98130-0202 | O{R4E ADAPTER ARRRRRREARRRERRRE
6| 65.98101-0027 | H{E Bz FLA UNION ; DOUBLE BANJO AR RRARRRRERE
7 1 65.96507-0043 | Al¥ & RING ; SEAL 313|3(3[3]|3[3|3]|3
8| 65.12301-5143 | 12 mo|= PIPE ; FUEL 2l2|2]2(2]|2(2|2]|2
9| 65.98150-0080 | B2 LAt SCREW ; HOLLOW 8|8|8(8(8|8(8|8]|8
10 | 65.98150-0057 | E2<F LIA SCREW ; HOLLOW 2|2(2]|2]2]|2]2|2]|2
11| 65.96501-0348 | L& Al & RING ; DOUBLE SEAL 10[10|{10[10[10|10[10[10[10
12 | 65.96341-0094 | ¥d7 oA HOSE ; FUEL ARRRRRRRARRRRRRR
13 | 06.78144-2401 E2F LA SCREW ; HOLLOW 313|3(3[3]|3[3|3]|3
14| 06.56180-0712 | Al & RING ; SEAL A8x14 6/6|/6|6(6|6(6|6|6
15 | 65.97460-0001 QI ME BAND ; TENSION 4144444444
16 | 65.96340-5058 | & ZOlE 12 5 A HOSE ; RING JOINT RUBBER =l=1=1=1-|-11[1]1
17 | 06.78144-2406 | 22 LA SCREW ; HOLLOW M18x1.5 === 1=-1-|-11[1]1
18 | 06.56190-0712 | Al & RING ; SEAL A18x22 -1=-1-1-1-1-12|2]|2
19 | 65.96340-5059 | & ZQIE 1T 5A HOSE ; RING JOINT RUBBER === 1=-1-|-11[1]1
20 | 65.97401-5024 | Zfo|= S| CLIP ; PIPE -l=1-1-1-1-12|2]|2
21| 65.91701-0189A | A& 0| A SPACER == |=-1-|-11[1]1
22 | 65.90020-0068 | ZEE |2 2E BOLT ; COLLARED HEX. =|=1=|=1-|-11[1]1
23 | 65.96340-5062 | & xQIE 1 oA HOSE ; RING JOINT RUBBER AR REARRRRERR
24 | 65.96340-5063 | @ XQIE 1R A HOSE ; RING JOINT RUBBER ARRRRRREARRRRERE
25| 06.78190-0206 | ®1Z LA} SCREW ; CONNECTION 2l2(2]|2]2]|2]2|2]|2
26 | 06.78144-2204 | B2 LIA} SCREW ; HOLLOW 2l2|2]2(2]|2(2|2]|2
27 | 06.56190-0706 | Al & RING ; SEAL A14x20 6/6|/6|6(6|6[(6|6|6
28 | 65.12540-5030 | ®1& ofz}y| 228 BRACKET ; FUEL FILTER ARRRRRRRARRRRERE
29 | 65.12501-7036 | 12 oi2y| =& & FUEL FILTER ASS’Y T 1]1]1
30 | 06.01923-2911 2E x2Z BOLT ASS’Y M6x16 414|4]4(4]|4]4|4]|4
31 | 65.08120-5104 | &gt SCREEN ; HEAT ARRRRRREARRRRRRE
32 | 65.08902A0082 | &7| oj&EE JtAF GASKET ; INTAKE MANIFOLD AR RRARRRRERE
33| 06.01913-3112 | 2E =2 = BOLT ASS’Y M8x18 313|3(3[3]|3[3|3]|3
34 | 65.90310-0150 | Z2{1 LIA SCREW ; PLUG ARRRRRR AR RRERE
35| 06.56190-0708 | Al & RING ; SEAL A16x22 ARRRRRREARRRRRRE

45



46

AE ofzty|

Fig.022 FUEL FILTER

EASOA, EASOB, EASOC, EASOD, EASOE, EASOF

EASQA, EASQB, EASQE

27




A= 0o{ 17
Fig.022 FUEL FILTER

Masl B o= oM = = 2(Q'ty) HAHL 2
TAdz) & F H = EEEEEEEEEHl_lJ'
2 E 49 Description alalalalalalalalalR £
Key No. Part No. o|o|o|o|o|o|alalal S.C |Remarks
A|B|C|IDIE|F|A|B|E
1165.12501-7023B | ¥ & ofn}7| =& & FUEL FILTER ASS’Y T[] =-1-
-1 65.12501-7041A | ¥= 0z}7| =R E FUEL FILTER ASS’Y === =|1]1]|1
2| 65.12504-5021 -2 0{17| 74 - COVER ; FUEL FILTER =|=1==1==]1]1]1
- | 65.12504-5013B | - 12 o{2}7| ] - COVER ; FUEL FILTER 1|1 -1--
3| 65.12503-5025A g ofnfy| AyHE - ELEMENT ; FUEL FILTER -|1={-|-]1-1-12|2]|2
- | 65.12503-5016B | - ¥ & o{1}7| WHE - ELEMENT ; FUEL FILTER 1111111 ===
41 65.90310-0143 - E8{ LA} - SCREW ; PLUG M10x1.5 111111 =-1-
51 06.56180-0716 Al g - RING ; SEAL A10x16 1111111 =-1-
6| 06.01953-3318 =E =8 E BOLT ASS’Y M12x35 2121212212222

47



48

Y| ol2¥

Fig.023 ALTERNATOR MOUNTING

10

eyl
LTERNATOR

g H
OIL PAN



Y| ot2E

Fig.023 ALTERNATOR MOUNTING

NEEIE - _ B ggaly 2
2 E 9 Description AlA|A|A|A|a|a|lalald E
KeyNo.|  Part No. § § § § <2> § § § § S.C [Remarks
1165.19102-0071 8HN7| of2g 22pd BRACKET ; ALTERNATOR MOUNTING |1 {1 {1 |[=|1|{1]|1]1]1
21 06.01284-7420 g4 2E BOLT ; HEX. M14x45 21212|—-12|12|2|2]|2
31 06.16731-2110 AZZ LM WASHER ; SPRING A14 21212|-12|12|2]2]|2
41 65.90001-0002A | |24 =2E BOLT ; HEX. M10x150 11 (1= 1{1]1
51 06.15010-2313 o oM WASHER ; PLAIN 12 T[T {={1[1]1]1]1
6| 06.16731-2109 ATE QLM WASHER ; SPRING A12 111 {=(1(1]1]1]|1
7 106.11063-9216 g2 HE NUT ; HEX. M12x1.5 11 (1= 1[{1]1
8 | 65.90441-0061 AHOIM EE BOLT ; SPACER 111 {=(1(1]1]1]|1
91 65.19107-0005 Jt0| = mA PIECE ; GUIDE 11 (1= 1{1]1
10 | 06.01913-3221 =EE xEE BOLT ASS’Y M10x50 T[T {=f{1(1]1]1]1
111 06.11063-8215 g2 HE NUT ; HEX. M10 111 (1= 1{1]1
12 | 06.11063-8216 FZ HE NUT ; HEX. M12 212|12|-|2|2|2|2|2
13 ] 65.91701-0535 AHO[A SPACER 11 (1= 1{1]1
14 | 06.01913-3228 =E xEE BOLT ASS’Y M10x85 11 (1= 1[{1]1

49



=3

2| ZEl
Fig.024 LIFTING HOOK

a2 22
CYLINDER BLOCK

50



2|ZE =3
Fig.024 LIFTING HOOK

Ws| B2 = B = = 2(Q'ty) A 2
TAge 2 &8 H = E|E|E|E|E|E|E|E|E Mul2 8] 3
2 E 49 Description alalalalalalalalalR £
Key No. Part No. o|o|o|o|o|o|a|a|a]| S.C |Remarks
AB|CIDIE(F|A|B|E
1| 65.19202-0033 gl=zg =3 HOOK ; LIFTING T (111
2 106.01283-7719 g2 EE BOLT ; HEX. M20x40 Tt
3106.16731-2113 A=E QLM WASHER ; SPRING A20 T (111
41 06.01913-3215 =2E xTEE BOLT ASS’Y M10x25 T 1111
5 65.19202-0050 gl=zg =3 HOOK ; LIFTING T 1111
6| 06.01283-7519 FZ EE BOLT ; HEX. M16x40 21212(2]2(|2]|2(2]|2
7106.16731-2111 AZE QLM WASHER ; SPRING A16 21212222 |2|2|2

51



Efubl
Fig.025 ALTERNATOR




2|
Fig.025 ALTERNATOR

Ads| 2 o= o3 = 2(Q'ty) A 9
TAge 2 &8 H = EEEEEEEEEHHl_Hl +
2 E 9 Description alalalalalalalalalR £
Key No. Part No. o|o|o|o|o|o|a|a|a]| S.C |Remarks
AB|CIDIE(F|A|B|E
1165.26101-7173 27| ALTERNATOR 11| 1[=11[11]1[1
2| 65.96801-0197A -HlE V-BELT 111 (1= 1{1]1

53



54

A= MET

O - O

Fig.026 STARTER




A= MET

o - O

Fig.026 STARTER

| oa = - = 2(Q'ty) A
TS| B2 EHS ETETETETETETE e e MEIAH 2
= - -
2 E 9 Description Alalalalalalalalald E
Key No. Part No. o|o|o|o|o|o|alalal S.C |Remarks
A|B|C|IDIE|F|A|B|E
1] 65.26201-7074 Als ME7] STARTER T[T (11111
21 06.06175-8309 AEHE EE BOLT ; STUD 313[3]|3|3|3[3[3]|3
3| 65.90535-0005 g2t HE NUT ; HEX. M12x1.5 313[3]13|3|3|3[3]|3
41 06.11063-8215 FZHE NUT ; HEX. M10 11|11 1p1r1]11
51 06.16731-2108 AZE ofM WASHER ; SPRING A10 111111111

55



Hi

22
Fig.027 ACCESSORY PARTS

J/1/8/8/8/8/8/8/8/8/0/8/9/8/4/7/4

=
TURBO CHARGER

56



Fig.027 ACCESSORY PARTS

NEEIE - _ 2B ggaly 2
g2 E 49 Description AlA|a|A|A|a|la|A|lalR E
Key No. Part No. § § § § § § § § § S.C |Remarks

1| 65.06100-8012 | 2iClofolg ¥ 37| Y27| =2|Z | RADIATOR & INTER COOLER ASS'Y [ 1|1 |- |-|-|-[1]|1|-

- | 65.06100-8013 | 2fclofolef & 37| $Zt7] = E | RADIATOR & INTER COOLER ASSY | = |- [1|=|-|-|-|-|-

- | 65.06100-8014 | 2fclofolef & 37| YZt7| =& E | RADIATOR & INTER COOLER ASSY | = | = |- |1 [1[1]-|-]|1

2|65.06101-7015 | - 2lClofjo[E - RADIATOR == -]-1]1]-

-1 65.06101-7016 | - 2tC|ollo]Ef - RADIATOR =111 ]-]-11

- | 65.06101-7026 | - 2iCoi|o]Ef - RADIATOR == -1-]1[1]-

- | 65.06101-7027 | - 2iC]oj|0|Ef - RADIATOR ==l -1-1

- | 65.06101-7016 | - 2iC]oil0]| & - RADIATOR == -1-]1[1]-

- | 65.06101-7023 | - 2iC]of|0|Ef - RADIATOR ===t -]-1

- | 65.06101-7027 | - 2iC]oilo] & - RADIATOR T ==-1-]1[1]-

- | 65.06101-7028 | - 2iC]oj|0]Ef - RADIATOR === -]

3 | 65.97401-6040 ol = 2 - CLIP ; PIPE 414l4l4]4]4|4]4]4] S

4| 04.27415-0415 |- 17 A - HOSE ; RUBBER 2l2]2|2]2]|2|2]2]|2

5| 06.67020-0113 | - &2 Y= - CLAMP ; HOSE 4lalalalalalalala

6 | 65.06301-5178 | - ‘&zt mo| = - PIPE ; COOLING WATER Tt |{1]1] S

7| 06.08092-2406 | - S LIA} - SCREW ; PLUG M18x1.5 ARERREARRRR R RRE

8| 06.56190-0713 | - Al & - RING ; SEAL A18x24 T[]

9| 04.27415-0315 1254 - HOSE ; RUBBER T[]t

10 | 04.27405-1113 | - 1R A - HOSE ; RUBBER 2(2]2|2]2]2|2]2]|2

11| 06.67020-0106 |- 54 Y= - CLAMP ; HOSE 4lalalalala|alala

12 | 65.06301-0231 A2t mo| = - PIPE ; COOLING WATER P11 [{1]1] s

13 | 06.67020-0112 oA EYE - CLAMP ; HOSE 2l2]2(2]2]|2|2]2]|2

14 | 65.06301-0212 Y2t ool = - PIPE ; COOLING WATER P11t |{1]{1] S

15 | 65.06301-0287 ‘A2t mpo| = - PIPE ; COOLING WATER Tttt f{1]{1] S

16 | 65.08300-7007 | ollof 22| == AIR CLEANER ASS’Y 2l2]2(2]2]|2|2]2]|2

17 | 65.08304-6005 | ollo] 22| A E ELEMENT ; AIR CLEANER 2l2]2|2]2]2|2]2]|2

18 | 67.16250-6003 | MH[A olC|H|0|E INDICATOR ; SERVICE 2l2]2(2]2]|2|2]2]|2

19 | 65.08342-5007 | ofof 22| HE BAND ; AIR CLEANER 4lal4lalala|ala]4] S

20 | 65.08340-0011 | ollof 22| 22p3 BRACKET ; AIR CLEANER Tttt |{1]{1] s

21 | 65.08340-0010 | oilof 22| 2234 BRACKET ; AIR CLEANER P11 |{1]1] S

22 | 65.08340-0012 | ollof 22| 22p BRACKET ; AIR CLEANER Tttt |{1]{1] S

23 | 65.08340-0013 | ollof 22| 22p BRACKET ; AIR CLEANER 2(2]2|2]2]2|2]2]|2]| S

24 | 65.08310-0010 | E&AE 54 HOSE ; FLEXIBLE 2l2|2(2]2]|2|2|2|2| S

25 | 06.67020-0116 | 52 2Y= CLAMP ; HOSE 2l2]2(2]2]|2|2]2]|2

26 | 06.67020-0117 | A ZY=Z CLAMP ; HOSE 2l2]2(2]2]|2|2]2]|2

27 | 65.15211-5008 | #2R= mo|= PIPE ; BELLOWS 2l2]2(2]2]|2|2]2]|2

28 | 65.15901-0010 | 7kA% GASKET 2l2]2|2]2]|2|2]2]|2

29 | 65.08112-5027 | t{7| BjLIE= ZOIE A | JOINT ELBOW ; EXHAUST MANIFOLD |2]2|2|2]|2|2|2|2|2| S

57



ofo|= =2
Fig.028 IDLE PULLEY

S //
NG
5

2

N

5 2t B =
WATER PUMP
6 5
4

15

P
18 5 @
A B

)



ofo| & Z&|

Fig.028 IDLE PULLEY

NEEIE - _ 2B ggaly 2
2 E 9 Description A|lA|A|a|A|lA|a|A|almR E
KeyNo.|  Part No. § § § § § § § § § S.C [Remarks
1] 65.95800-7024 | ofo|& E2| =R E IDLE PULLEY ASS’Y ~I=1=11|--1-1-|-
2 | 65.95840-0088 | - oto|S Zg| B2 - BRACKET ; IDLE PULLEY -1={=11]=|-1-|-1-
3| 06.38013-0101 | - 22|A U= - NIPPLE ; GREASE -1=1=111-1-1-|-1-
4165.91701-0080 | - 2 0[A . SPACER U [ O O )
5 | 65.95820-0035 | - o0l S Z&] - PULLEY ; IDLE ==l =] =]=]=|-
6 | 06.31440-0913 | - = Ho{Y - BEARING ; BALL —|-1-12]|-|-|-|-|-
71 06.29020-0136 | -HE 2 - RING ; SNAP 62x2 -=1-111-1-1-1-|-
8| 65.91701-0182 - AH 0| M - SPACER == l1]=]=]=1=]=
9 | 65.90441-0015 - AT O|M EE - BOLT ; SPACER —=l=l1]=1-1-1-1-
10 | 65.98130-0116 - O{HH - ADAPTER S (U T N [ R
11| 65.19107-0004 | - 7}0|E T|A - PIECE ; GUIDE “=l=11]==1=1=]=
12 | 65.90620-0030 - =Y LIA} - NUT : ADJUST “=l=11l=l=]=]=1-
13| 06.16731-2109 | - 2ZF 2IA - WASHER ; SPRING A12 =l=1=11]-1-1--|-
14 06.15010-2313 = M - WASHER : PLAIN 12 —=l=l1l=1=1=1-]=
15| 06.01013-9320 | |2t 2E BOLT ; HEX. M12x75 -1=1=11]--1-|-1-
16 | 65.91701-0159 AT 0| M SPACER S (U T U [ )
17 06.01013-9324 | 82t 2E BOLT ; HEX. M12x95 —=1-11]-|-|-1-|-
181 06.16731-2109 | 2= 2t WASHER ; SPRING A12 === -1-1-]-
19 06.15010-2312 | B 2A WASHER : PLAIN 10.5 “=l=11l=1=]-]=1-
20 | 65.96801-0196A | V- E V-BELT | =1=1{1]=1=1=|--

59



60

oflH| =
Fig.029 SPARE PARTS

EASOA, EASOB, EASOC, EASOD, EASOE, EASOF

EASQA, EASQB, EASQE




Fig.029 SPARE PARTS

oflH| =

TAHE| 2 = H 5 T 2(Q'ty) MHIA 3
- . E|E|E|E|E|E|E|E|E
2 E 9 Description alalalalalalalalalR £
Key No. Part No. o|o|o|o|o|o|alalal S.C |Remarks
A|B|C|IDIE|F|A|B|E
1| 65.05510-5020B | 7}IE2|X| === CARTRIDGE ASS’Y 2121212212222
2 | 65.12503-5016B | ¢4=& ofnf7| A HE ELEMENT ; FUEL FILTER 1111111 =-1-
- | 65.12503-5025A | 1= o2}y A H E ELEMENT ; FUEL FILTER -|1={-|-]-1-12|2]|2
3| 65.12501-7038 Mg ofnpy| =jlE FUEL FILTER ASS’Y =|=1{==1==|1]1]|1
4|65.12503-5022 | HZ 0fTpy| AW E ELEMENT ; FUEL FILTER ~[=1-1-1-1-11|1]1
51 65.29101-6164 7] b WIRE ; ELECTRIC 111111111

61






>
=

]

P

Ore
> H



FEFH 3
Part No.

AA

bl

<

Fig. No. Key No.

FEFH 3
Part No.

A A

H

<

Fig. No. Key No.

FEFH 3
Part No.

A A

il

<

Fig. No. Key No.

04.27199-1004
04.27405-0722
04.27405-0725
04.27405-1113
04.27415-0315
04.27415-0415
06.01013-9116
06.01013-9124
06.01013-9127
06.01013-9129
06.01013-9131
06.01013-9132
06.01013-9237
06.01013-9320
06.01013-9324
06.01014-7225
06.01014-9117
06.01014-9226
06.01283-7111
06.01283-7113
06.01283-7115
06.01283-7235
06.01283-7519
06.01283-7719
06.01284-7112
06.01284-7115
06.01284-7117
06.01284-7218

06.01284-7223
06.01284-7420
06.01494-4316
06.01913-3112

06.01913-3113
06.01913-3114

06.01913-3115
06.01913-3116
06.01913-3128
06.01913-3215
06.01913-3220
06.01913-3221
06.01913-3228
06.01913-3229
06.01913-3318

003
003
003
027
027
027
010
008
016
008
016
016
009
028
028
020
012
010
010
010
001
014
024
024
020
010
010
010
014
009
023
001
016
021
011
017
017
011
014
013
024
001
023
023
014
001
012

14
22
59
21

23
18
17

14

33
13
13
22
11

16

51

10

14

62

06.01914-3215
06.01923-2911
06.01923-3113
06.01923-3115
06.01923-3116
06.01923-3117

06.01923-3120
06.01923-3122
06.01923-3125
06.01923-3132
06.01933-3118

06.02091-0527
06.02096-0412
06.02106-0824
06.06175-8309
06.06225-0809
06.08023-0207
06.08040-2214
06.08092-2405
06.08092-2406
06.11063-8214
06.11063-8215

06.11063-8216
06.11063-9216
06.11250-2106
06.15010-2311
06.15010-2312

06.15010-2313

06.15061-0103
06.15090-2319
06.16044-0208
06.16044-0210

06.16110-0106
06.16110-0107
06.16731-2107

014
021
014
002
001
002
002
006
013
006
016
011
016
022
014
007
004
026
014
005
001
013
027
011
014
014
015
023
026
023
023
014
016
009
028
012
023
028
020
001
001
001
010
012
007
014
008

12
30
8
16
59
12
15
5

15

28

28
31

18

45
10

14
16
19
26
11

12

22
24

19

14
21
14
41
60
11

29

06.16731-2107

06.16731-2108

06.16731-2109

06.16731-2110
06.16731-2111
06.16731-2113
06.22022-1063
06.22022-3061
06.22022-3065
06.22022-3563
06.22180-0804
06.29010-0120
06.29020-0132
06.29020-0136
06.31440-0913
06.31641-0615
06.38013-0101
06.56180-0712
06.56180-0716
06.56190-0706

06.56190-0708
06.56190-0709
06.56190-0712
06.56190-0713

06.56190-0718
06.56190-0726

008
016
009
010
014
014
015
026
023
028
028
023
024
024
001
001
004
001
001
007
013
028
028
001
028
021
022
001
001
001
010
013
017
020
020
020
021
021
021
013
021
001
011
027
001
001
003

6
23

15
20
25

13
18

24

25
34
17

23

14

38
44
48
16
13
16
10
13
16

27
35

18
27

18
20
10




FEWE
Part No.

A A

H

N

Fig. No. Key No.

FEHE
Part No.

A A

bl

<

Fig. No. Key No.

FEFWH 3
Part No.

A A WS
Fig. No. Key No.

06.56190-0726

06.56190-0728

06.56190-0732
06.56190-0739
06.56342-1208
06.67020-0102
06.67020-0106

06.67020-0112

06.67020-0113
06.67020-0116
06.67020-0117
06.71010-0213
06.78140-2408
06.78144-2204

06.78144-2401
06.78144-2406
06.78190-0206
51.01804-7023
51.01804-7026
51.04104-0023
51.06402-0061
51.06402-0062
51.96501-0295
51.96501-0322
65.01101-0454A
65.01101-6086A
65.01101-6087A
65.01105-1053
65.01105-1162C
65.01105-6007
65.01105-6013A
65.01110-6529
65.01150-0058A
65.01150-0059A
65.01201-0312C
65.01401-5003
65.01402-0033A
65.01402-5004C
65.01501-5017D

010
020
011
017
017
001
001
012
003
017
027
016
027
027
027
027
020
017
020
020
021
021
021
021
021
003
003
007
012
012
020
020
001
001
001
001
001
001
001
004
004
004
001
002
002
002
001

20
8
16
25
28
22
46
11
8
31
11
13
13
5
25
26
12
20
9
15
3
26
13
17
25
1

0 N O N &~ 00 U= N W

\v)
©

13
10
56

65.01505-0007
65.01510-0141
65.01510-0153A
65.01601-0007A
65.01601-2016A
65.01601-5070
65.01803-0007
65.01810-5006
65.01903-0216
65.01903A0200
65.01903A0201
65.01905-0032
65.02101-6020B
65.02101-7110A
65.02115-0066
65.02130-0001
65.02130-0002
65.02201-0047
65.02201-0048
65.02201-0049
65.02301-0303E
65.02301-5014C
65.02310-0073D
65.02401-0012
65.02401-6019
65.02401-6020
65.02405-1008
65.02410-0100
65.02410-0200
65.02411-0008
65.02501-0704
65.02501-0708
65.02502-0081
65.02503-0108
65.02503-0130
65.02503-0131
65.02503-0672
65.02503-0678
65.02503-0701
65.02601-0227
65.02601-0228
65.03101-1047B
65.03101-6067C
65.03201-1040
65.03203-0184
65.03203-0242
65.03401-0077

004

002

001 57
001 35
001 33
001 39
001 42
006 7
002 11
002

002

001 58
004 1
004 1
004 4
004 2
004 14
004 9
004 9
004 9
004 12
004 11
004 13
004 18
004 17
004 17
004 19
004 21
004 22
004 20
004 23
004 23
004 27
004 25
004 24
004 25
004 24
004 26
004 26
004 29
004 29
005 2
005 1
005 3
005 5
005 4
006 1

65.03401-0079
65.03401-5002
65.03901-0069
65.03905-0015B
65.03905-0034
65.04101-0367C
65.04101-0375C
65.04102-0083A
65.04102-0084A
65.04102-6007
65.04103-0074
65.04200-6029A
65.04201-5020
65.04202-5035
65.04205-0021A
65.04301-0079
65.04302-0026
65.04401-0440
65.04401-6002A
65.04410-0018
65.04410-0078
65.04501-0097
65.04902-0027
65.05100-6043A
65.05401-5024
65.05501-7087
65.05510-5020B

65.05601-7135
65.05604-0012
65.05604-0029
65.05605-0040
65.05701-0141A
65.05701-5216

65.05701-5357
65.05701-5412
65.05701-5431
65.05701-5815
65.05701-5816
65.05701-6081
65.05701-6108
65.05740-0093
65.05801-5214
65.05805-5162
65.05806-6085
65.05901-0014

006 2
006 3
005 12
006 6
006 6
007 2
007 1
007 4
007 5
007 3
007 6
007 11
007 12
007 15
007 13
007 19
007 20
007 22
007 21
001 12
001 13
007 24
007 10
008 1
008 4
009 1
009 2
029 1
010 1
010 21
010 2
010

001 45
017 19
017 29
020 6
017 23
017 18
011

011

017

017 10
011 12
011 1
011 4
011 5
010 3




FEHS A A WH 3| FEHIST A A WH F| FEHIST O A A W Z
Part No. Fig. No. Key No. Part No. Fig. No. Key No. Part No. Fig. No. Key No.
65.05901A0080 009 3 65.08201-5033 016 1 65.12301-5143 021 8
65.05902A0038 010 10 65.08202-0102 016 14 65.12501-7023B 022 1
65.05903A0006 008 7 65.08203-0008 016 4 65.12501-7036 021 29
65.05904A0093 011 2 65.08300-7007 027 16 65.12501-7038 029 3
65.06100-8012 027 1 65.08304-6005 027 17 65.12501-7041A 022 1
65.06100-8013 027 1 65.08310-0010 027 24 65.12503-5016B 022 3
65.06100-8014 027 1 65.08340-0010 027 21 029 2
65.06101-7015 027 2 65.08340-0011 027 20 65.12503-5022 029 4
65.06101-7016 027 2 65.08340-0012 027 22 65.12503-5025A 022 3
027 2 65.08340-0013 027 23 029 2
65.06101-7023 027 2 65.08342-5007 027 19 65.12504-5013B 022 2
65.06101-7026 027 2 65.08901-0023B 015 18 65.12504-5021 022 2
65.06101-7027 027 2 65.08901-0034 017 3 65.12540-5030 021 28
027 2 65.08901-0040 015 18 65.15211-5008 027 27
65.06101-7028 027 2 65.08901-0060 015 4 65.15901-0010 027 28
65.06301-0158 012 1 015 11 65.19102-0071 023 1
65.06301-0212 027 14 65.08901-0063 017 65.19107-0004 028 11
65.06301-0231 027 12 65.08902-0078D 016 65.19107-0005 023 9
65.06301-0287 027 15 65.08902A0082 016 65.19202-0033 024 1
65.06301-0368 012 021 32 65.19202-0050 024 5
65.06301-5178 027 65.09100-7050 017 1 65.26101-7173 025 1
65.06312-0012 001 49 65.09100-7051 017 2 65.26201-7074 026 1
65.06500-6183A 013 1 65.09411-0059 016 6 65.27103-7002C 002 19
65.06501-0082A 013 2 65.09411-0060 016 7 65.27405-5005 001 53
65.06503-0174 013 7 65.09411-0064 016 17 65.27435-6008 009 8
65.06506-6001A 013 4 65.09411-0088 016 26 65.29101-6164 029 5
65.06512-0017A 013 8 65.09411-0089 016 25 65.41530-5080A 001 61
65.06520-6007 013 3 65.09411-5045 016 65.54901-0022 002 14
65.06601-5048 014 7 65.09901-0033 017 65.90001-0002A 023 4
65.06602-6008 014 1 65.09905-0004 016 27 65.90001-0129 001 40
65.06602-6010 014 1 65.10101-7051 018 1 65.90001-0146A 007 18
65.06611-0138 014 5 65.10101-7053 018 1 020 19
65.06901A0069 012 12 65.10102-6047 018 2 65.90001-0156 015 19
65.06901A0074 013 14 65.10102-6070 018 2 65.90001-0157 015 5
65.06903B0010 012 2 65.10108-0006 018 3 015 12
65.08100-6065A 015 1 65.10301-6055B 019 1 65.90020-0054C 002
65.08100-6067A 015 8 65.10301-60568B 019 2 65.90020-0065 002
65.08101-0132 015 2 65.11101-7302 020 2 65.90020-0068 017 11
65.08101-0248 015 16 65.11101-7413B 020 1 021 22
65.08101-0250 015 10 65.11121-0002A 007 25 65.90020-0127 004 16
65.08101-0251 015 15 65.11220-7008 020 65.90020-0183B 002
65.08101-0253 015 65.11220-7009 020 65.90020-0223 002
65.08101-0490 015 65.11300-6001B 007 23 65.90020-0268 005
65.08112-5027 027 29 65.11301-0018A 007 27 65.90020-0269 005 10
65.08120-5029A 015 21 65.11301-0115A 020 22 65.90020-0270 005 11
65.08120-5043A 015 22 65.11501-70068B 020 3 65.90020-0293B 001 10
65.08120-5104 021 31 65.12301-0002A 020 11 65.90030-0001 010 12




FEWE
Part No.

A " =
Fig. No. Key No.

FEHE
Part No.

A A " s
Fig. No. Key No.

FE EFWH 3
Part No.

AA WS
Fig. No. Key No.

65.90030-0015
65.90030-0024
65.90201-0076
65.90201-0143
65.90201-0176
65.90302-0026
65.90302-0056
65.90310-0129
65.90310-0131

65.90310-0132
65.90310-0133
65.90310-0134
65.90310-0135

65.90310-0143
65.90310-0149A

65.90310-0150
65.90441-0015
65.90441-0061
65.90501-0049
65.90535-0001
65.90535-0005
65.90620-0030
65.90701-0091
65.90701-0103
65.90701-0104
65.90701-0136B
65.90701-0137

65.90710-0001A
65.90710-0230
65.90720-0024
65.90720-0109
65.90801-0013

65.90810-0011
65.90815-0022A
65.91301-0071
65.91303-0005
65.91605-0013
65.91606-0037

65.91606-0039
65.91606-0041

004 10
007 26
017

017

015 23
013 11
001 55
020 4
001 26
011 7
001 17
010 19
001 21
001 43
001 47
010 15
022 4
001 19
011 17
021 34
028

023

007 14
017 5
026 3
028 12
010 13
007

007

007 16
015 7
015 14
020 24
017 26
020 24
002

015

015 13
004 28
004 28
001 6
004 15
001 54
001 16
005 6
001 15
005 7

65.91606-0042
65.91701-0080
65.91701-0086
65.91701-0159
65.91701-0182
65.91701-0189A
65.91701-0205
65.91701-0274
65.91701-0533
65.91701-0535
65.91701-0541
65.93410-0024
65.95800-7024
65.95800-7025
65.95820-0035
65.95840-0077
65.95840-0078
65.95840-0079
65.95840-0088
65.96301-0267
65.96301-0270
65.96301-0272
65.96301-0329
65.96301-0382
65.96301-0423
65.96301-0490
65.96340-5019
65.96340-5030
65.96340-5058
65.96340-5059
65.96340-5062
65.96340-5063
65.96341-0094
65.96401-0007
65.96501-0032B
65.96501-0059
65.96501-0078
65.96501-0082
65.96501-0348
65.96507-0043
65.96601-0046B
65.96601-0054
65.96601-0055
65.96601-0067
65.96601-0221B
65.96601A0237
65.96801-0195A

002 17
028 4
017 15
028 16
028 8
021 21
016 21
001 28
015 24
023 13
015 20
013 5
028 1
014 9
028 5
014 11
014 13
014 17
028 2
016 12
016 18
016 15
016 29
017 30
003 3
012 5
021 2
021 1
021 16
021 19
021 23
021 24
021 12
002 18
003 2
001 30
001 32
001 31
021 11
021 7
017 12
001 50
011 15
017 21
010 4
001 36
014 10

65.96801-0196A
65.96801-0197A
65.97401-0110A
65.97401-0166
65.97401-5024
65.97401-6040
65.97440-0006
65.97440-0096
65.97440-5005

65.97460-0001
65.97480-0422
65.98101-0027
65.98103-0024A
65.98103-6002A
65.98125-5010
65.98125-5012
65.98130-0009
65.98130-0116
65.98130-0151
65.98130-0195A
65.98130-0202
65.98131-0012
65.98131-0060
65.98131-0072
65.98150-0044B
65.98150-0051
65.98150-0057
65.98150-0080
65.98150-0085
65.98701-0005
65.98701-0006
65.98701-0065
65.99710-5003
66.27435-6008
67.08308-0024
67.16250-6003

028 20
025 2
017

016 20
021 20
027

003

016 16
012 6
016 19
021 15
011 10
021 6
017 14
020 14
011 20
011 18
011 19
028 10
020 7
017 27
021

003

013 12
003 9
017 17
001 37
021 10
021 9
017 24
015 17
018

018

004 30
001 52
003 5
027 18







Parts & Service Center

m Parts Service Center
85-1 Palgok Ei-dong, Sangnok-gu Ansan-shi Kyunggi-do, Korea

Tel. : 82-31-400-2231
Fax. : 82-31-400-2255

: 82-31-400-2231
: 82-31-400-2255

http://www.doosaninfracore.co.kr

m After Service Center

7-11, Hwasu-dong, Dong-gu Incheon, Korea
Tel. : [Vehicle engine] 82-32-211-2242
[Industrial engine] 82-32-211-2244
[Marine engine] 82-32-211-2247
[Generator engine] 82-32-211-2246
Fax. : 82-32-761-2759

7-11
3| ] 82-32-211-2242
[ ] 82-32-211-2244
[ ] 82-32-211-2247
[ ] 82-32-211-2246

: 82-32-761-2759

http://www.doosaninfracore.co.kr




e Applications for DOOSAN Engine

= Automotive & Industrial Engines

= Marine Propulsion Engines

hl

4@ TE

||I|.||!-'I-I-I-!

Power Power Power Power
Model | .\ (psyrpm | MOdel |\ (pS)rpm Model | \\psyrpm | Model | wpsyrpm
D1146 | 133(181)/2,500 || DLO8 235(320)/2,200 L034 51(70)/3,000 MD196T 206(280)/2,000
D1146TI | 158(215)/2,200 || DV11 309(420)/1,800 LO34TIH 88(120)/3,000 || MD196T! 235(320)/2,000
For |DEOSTIS | 176(240)/2,300 || DV15T | 272(370)/2,300 LO34TIM 107(145)/3,300 | V158TIH 353(480)/1,800
i DE12 169(230)/2,200 || DV15TI | 309(420)/2,100 LO86TI 265(360)/2,500 || V158TIM 397(540)/2,100
Vehicle | pe1oT | 220(300)/2,200 || DV15TIS | 309(420)/2,100 LO86TIH 210(285)/2,100 | V158TIL 500(680)/2,300
DE12TI | 250(340)/2,100 || GEOSTI | 191(260)/2,300 LO86TIM 232(315)/2,300 || V180TIH 441(600)/1,800
DE12TIS | 250(340)/2,100 || GE12TI | 250(340)/2,100 L126TIH 265(360)/2,000 || V180TIM 478(650)/2,100
L126TIM 294(400)/2,100 || V180TIL 820(603)/2,300
D1146 | 115(156)/2,200 || DB58TIS | 127(173)/2,000 L136 118(160)/2.200 | V222TIH 530(720)/1 800
D1146T | 140(190)/2,200 || DEO8TIS | 151(205)/1,900 L136T 147(200)/2.200 || V222TIM 583(800)/2,100
For | DhraeT 162(220)/2’200 DE12T | 188(255)/2,000 L136TI 169(230)/2,200 || V222TIL 736(1,000)/2,300
. DB33 53(72)/3,000 || DE12TI | 213(290)/2,000 L136TL 177(240)/2.500
Industrial | DB33A 46(63)/2,300 || DE12TIS | 238(323)/2,000
DB58 96(130)/2,800 || DV15T | 238(324)/2,300
DB58S | 75(102)/2,200 || DLO8 191(260)/1,750
DB58T | 104(142)/2,500 || DV11 245(333)/1,800
DB58TI | 112(152)/2,200
= Generator Set Engines (G-Drive & G-Pac)
Power (Output ISO 3046) Power (Output ISO 3046)
@1,800rpm @1,500rpm @1,800rpm @1,500rpm
Model Model
Power (Stand-by) | Power (Prime) | Power (Stand-by) | Power (Prime) Power (Stand-by) | Power (Prime) | Power (Stand-by) | Power (Prime)
kW(PS) kW(PS) kW(PS) kW(PS) kW(PS) kW(PS) kW(PS) kW(PS)
D1146 105(143) 96(130) 85(116) 77(105) || P158LE-1 402(546) 366(498) 362(492) 327(444)
D1146T 138( 87) 125(170) 118(160) 107(145) | P158LE-2 361(491) 329(447) 321(437) 293(399)
DB33 35(47) 32(43) 29(39) 26(35) P158LE-S 481(654) 441(660) 441(600) 402(546)
DB58 70(95) 64(87) 59(80) 54(73) P180LE 540(734) 497(676) 496(674) 443(602)
DE12T 1 99(270) 1 80(245) 166(226) 151(205) | P180LE-1 498(677) 454(617) 442(601) 403(548)
P034TI 60(82) 55(75) 48(65) 42(57) P180LE-S 567(771) 519(705) 496(674) 452(615)
P086TI 223(260) 205(237) 199(223) 177(203) || P222LE 649(883) 591(803) 574(781) 532(723)
P086TI-1 191(303) 174(279) 164(270) 149(420) | P222LE-1 625(850) 563(765) 552(750) 496(675)
P126TI 298(405) 278(378) 272(370) 241(328) || P222LE-S 682(927) 625(850) 603(820) 552(750)
P126TI-1 288(392) 262(356) - - P158FE 492(669) 441(600) 441(600) 402(546)
P126TI-I 342(465) . . P222FE 711(967) 659(896) 612(832) 569(774)
P158LE 443(602) 402(547) 414(563) 363(494)
= Natural Gas Engines
Power (Output ISO 3046) Power (Output ISO 3046)
@1,800rpm @1,500rpm @1,800rpm @1,500rpm
Model Model
Power (Stand-by) | Power (Prime) | Power (Stand-by) | Power (Prime) Power (Stand-by) | Power (Prime) | Power (Stand-by) | Power (Prime)
kW(PS) | kW(PS) kW(PS) | kW(PS) kW(PS) | kW(PS) kW(PS) | kW(PS)
GEO8TIC 165(224) 150(204) 141(192) 128(174) | GV180TIC 375(510) 340(462) 319(434) 290(394)
GE12TIC 225(306) 200(272) 187(254) 175(238) | Gv222TIC 451(613) 410(557) 385(523) 350(476)
GV158TIC 300(408) 270(367) 253(344) 230(313)




= Marine Auxiliary Engines

Power Power Power Power
Model (Output ISO 3046) Model (Output ISO 3046) Model (Output ISO 3046) Model (Output ISO 3046)
kW(PS) @ 1,500rpm kW(PS) @ 1,500rpm kW(PS) @ 1,800rpm kW(PS) @ 1,800rpm
ADO34F 26(35) AD136TIF 121(165) AD034S 32(43) AD136TIS 143(195)
ADO34TIF 42(57) AD158TIF 302(410) ADO034TIS 55(75) AD158TIS 353(480)
ADOSBTIF 151(205) AD180TIF 357(485) ADOSBTIS 186(253) AD180TIS 441(600)
AD126TIF 206(280) AD196TF 155(210) AD126TIS 247(336) AD196TS 181(246)
AD136F 77(105) AD196TIF 173(235) AD136S 93(126) AD196TIS 199(270)
AD136TF 107(145) AD222TIF 446(606) AD136TS 125(170) AD222TIS 530(720)
= Marine Generator Sets jﬂ = Power Units
Power (kW/kVA) Power
_ Model KW(PS)/rpm
Generator | Engine 1800rpm(60Hz) | 1500rpm(50Hz)
Set Model . . PU034 50(68)/3,000
Power (Prime) | Power (Prime) PUOGE 85(116)/2,800
PU086 116(158)/2,200
kW/KVA kW/KVA PUOSGT(EADPA) 151(205)/2,200
PNM DB33 24/30 20/25 PUO086T(EADPB) 151(205)/2,300
PNB AD034TI 50/63 36/45 PUOBETI 213(290)/2,200
PNJ AD136 80/100 68/85 PU126TI 294(400)/2,100
PNK AD136T 104/130 96/120 PU158TI 397(540)/2,100
PND AD136TI 132/165 108/135 PU180TI 478(650)/2,100
PNE ADO086TI 172/215 136/170 Pu222TI 588(800)/2,100
PNL AD196TI 176/220 160/200
PNI AD126TI 224/280 192/240
PNZ AD158TI 328/410 276/345
PNS AD180TI 400/500 332/415
PNY AD222T] 500/625 408/510







DOOSAN INFRACORE CO., LTD.

AROUND THE WORLD

FRAMERIES o0 .
FF (Belgium) . J

CARDI
(UK.

XINJIANG
(China)

YANTAI &
(China) 4

JOHANNESBURG j
(South Africa) _®

!

.

=
-
-
oS _Kidal a
(Acr'".ﬂ'“\.‘\‘"
A=

‘N CLEVELAND ®

S Uusa * o
ATLANTA W JERSEY
N (USA) e (U.S.A)

\‘\\ ﬂ\
‘\J{\‘o
BOGOT A

(Colombia) ® =

A

N

Head Office
Hwasu-Dong 7-11, Dong-Gu, Incheon, Korea.
Tel : +82-32-211-1114 Fax : +82-32-211-1231

Seoul Office

Doosan Tower 18-12, Euljiro-6Ga,

Jung-Gu, Seoul, korea 100-730

Tel : +82-2-2167-3281 Fax : +82-2-3389-8117

ASIA & OCEANIA

Doosan Infracore Machine Tools Yantai Co.,Ltd.

1, Dayu Road 1, ETDZ, Yantai, Shandong, China
Tel : +86-0535-693-5060 , Fax : +86-0535-693-5619

Doosan Infracore Liaoning Machinery Co.,Ltd.
No.32 DonglLing Road, DongLing District, ShenYang,
Liaoning, China

Tel : +86-24-8841-1407, Fax : +86-24-8841-1404

Doosan Infracore Xinjiang Machinery Co.,Ltd.
No. 178, Hetanbei Road, Wurumug;i, Xinjiang, China
Tel : +86-991-469-7217 , Fax : +86-991-469-8641

Dajian(Tianjin) Mechanical Construction Co., Ltd

No.87 Gongxing Road, Tanggu, Tianjin, china
Tel : +86-22-2521-0540 Fax : +86-22-2521-0714

Doosan Infracore (China) Co., Ltd.

#28, Wuzhishan Road, Eco. & Tech, Development Zone,
Yantai, Shandong, China

Tel : +86-535-638-2000 Fax : +86-535-638-2004

Doosan Infracore Japan Corporation

3rd Floor, k-1 Bld.,19-4, Nishi-shinbashi 2-Chome,
Minato-Ku, Tokyo, Japan

Phone : +81-3-3434-2547 Fax : +81-3-3434-2548

Doosan Infracore Middle East Center(Dubai)
183127, Al-Serkal Building, Air Port Road, Dubai, U.A.E
Phone : +971-4-295-2781, 2782 Fax : +971-4-295-2783

NORTH AMERICA

Doosan Infracore America Corporation
2905 Shawnee Industrial Way, Suwanee,
Georgia 30024, U. S. A

Tel : +1-770-831-2200 Fax : +1-770-831-0480

Doosan Infracore America Corporation Cleveland Office
4530 Renaissance Parkway, Warrensville Heights, OH 44128, U.S.A
Tel : +1-216-595-1212 Fax : +1-216-595-1214

Doosan Infracore America Corporation N.J. Office
8 York Avenue, West Caldwell, N.J. 07006, U.S.A
Tel : +1-973-618-2500 Fax : +1-973-618-2501

EUROPE

Doosan Infracore U.K., Ltd.

Doosan House, Unit 6.3, Nantgarw Park, Cardiff
CF47QU, U.K.

Tel : +44-1443-84-2273 Fax : +44-1443-84-1933

Doosan Infracore Germany GmbH
Hans-Boeckler strasse 27-29, D-40764, Langenfeld-Fuhrkamp,
Germany / Tel : +49-2173-8509-20 Fax : +49-2173-8509-60

Doosan Infracore Europe S.A. (Europe Head Office)
1A, Rue Achille Degrace, 7080 Frameries, Belgium
Tel : +32-65-61-3231 Fax : +32-65-61-3238

Doosan Infracore France SARL
(Doosan Infracore Europe S.A. France Office)

2Eme Etage, 1/3 Avenue Pavlov, Z.A.l. Des Bruyeres, 78190 Trappes France
Tel : +33-1-3016-2140 Fax : +33-1-3016-2144

Doosan Infracore Europe S.A. Italy Office
Via Monfalcone 41, 20090 Cinisello B.mo (M)
Tel : +39-2-612-0565 Fax : +39-2-612-6322

SOUTH AMERICA

Colombia Liaison Office

Diagonal127 A No. 17-34 Oficina 302
Bogota, Colombia

Tel : +57-1-625-3470 Fax : 57-1 -625-3883

AFRICA

Doosan Infracore South Africa (PTY)Ltd.
60C Electron Road, Isando 1600, Johannesburg, South Africa
Tel : +27-11-974-2095 Fax : +27-11 -974-2778






